Pronovost

OPERATOR'S / PARTS
MANUAL

Auto-Load Round Bale Handler
Models

P-6810 P-6812 P-6816
P-6810M P-6812M P-6816M

No. C428 02/2012



\Iﬁﬂ QUR WEBSITQ

FPWW (v
.pronovost.a
Copyright © Les Machineries Pronovost Inc., 2012

All rights reserved.
Printed in Canada.



TABLE OF CONTENTS

Section

1
2

R NN

10

Item Page
Introduction 5
SATCLY cevreerrinrinienisteniiintiiitiistenstiessessaessseesssssssnsssassssessssssssssssassssesssssssssssssssssasssssssansss 6
GENETAL SATELY ....eiieiieiiieiiee ettt et et e eneeas 6
Safety N OPETAtION ......eecuieeiieiieeiieie ettt ettt et et tee s aeeaeessseeneeas 6
Safety With MaiNteNanCe ...........cccueeeuieriieniieniieiie ettt ettt et ere e eae e e ebe e 6
Safety N TTANSPOTT ..c..eiiiiiiiieiie ettt ettt et ae et e sebeeeeas 6
SafEty 1N STOTAZE .....eeeiieiiecie et et et enbe e 6
DIECALS ceeenereernreennrinitienineessneecsntessneessaneessanessssnsssssnsssssssssssessssssssssasssssasssssssssssassssaassssas 7
SAfELY DECALS ...t e 7
Maintenance DECALS .......cc.eeiiriiriiiiiiiereeeet e 8
SEATT-UP coeevvriiiiniiiiinicnsnrinssstessssnessstesssssossssssssssssssssesssssesssssosssssessssssssssssssssssssssssssssssssssss 9
Basic Start-up ProCedUIES .........c.coouiiiiieiiieiiecieeieeee ettt e 9
AJUSTIMENLS ...ttt ettt et et e e teesateesbe e saeenbeesaeeenbeessaeenneas 10
OPETALION ...eeiiieiiieeiie ettt ettt e et e st e esteesiaeebeesaaeebeessaeesseassseenseessseenseessseenseenssaans 11
Maintenance 14
SEOTAGE ceveienenriiinrinsnrensnressricssssissssnssssssesssssesssssesssssosssssosssssossssssssssssssssesssssesssssssssssssssns 15
SPECIHICALIONS ecereueriirsnriissnniissnnesssnnessssncsssnessssnessssnssssssosssssossssessssssssssssssssssssssssssssssssns 16
PArts LIST coueeiieeiieiiinninensnecnsnecsnenssnensecsssecsnssssesssnssssessssssssssssassssesssssssassssassssessassssasssns 17
Auto-Load Round Bale Handler P-6810 and P-6810M ..........cccccoeciveviiniieninennen. 17
Auto-Load Round Bale Handler P-6812 and P-6812M ........c.ccccevviiiiieiieiiene. 20
Auto-Load Round Bale Handler P-6816 and P-6816M ...........cccoecvveieeiieninennnn. 23
Option 3e rangée de balles pour tous les modeles...........cceeveevieniiiiiiniiiiieeene, 26
Electric system P-6810, P-6812 and P-6816 .........ccccecveieienieniiinieeeeeeeen 28
Electrique schema "LADDER" diagram ..........ccccoecieeiieniienieeiiesieeieenie e 30
Hydraulic system: P-6810 .........c.coociiiiiiiiiiieeiieeee ettt 31
Hydraulic system: P-6810M and third bale row option...........ccccceceeveeneniineennene. 33
Hydraulic system: P-6812 ........cc.coooiiiiiiiiiiiieeie et 35
Hydraulic system: P-6812M and third bale row option...........cccceeceereeneniineennene. 37
Hydraulic SyStem P-6816 .........ccccoocuiiiiiiiieiieeiieiece ettt 39
Hydraulic system: P-6816M and third bale row option...........cccceeeeevveneniineennene. 41
Hydraulic system for third bale row on P-6810, P-6812 and P-6816..................... 43
CylNAEr 30AT20 ...ueieiiieiieeie ettt ettt e ettt e et e e b e e sseessbaesbeesnseensaesnseens 45
Cylinder 30BC2E ..ottt sttt 46
Cylindre 35BS35 ..ot et 47
Cylindre A40AGO0 .......coueeuieeieeieieeseee ettt ettt 48
CylNder 30F T84 ...ttt ettt ettt et et sbeesbe e saeensaens 49
Cylinder 30TRI2 ....eoiiieieceee ettt et saeensaens 50
Selector valve # 190-11911 ..ot 51
Hubs H800T HI0000 .......coeieieieieieeiesieeieeieeeeeee ettt 52
TOFrQUE CRATT coueeiieriininriciinricssnnisssnncssssncssssnessssssssssnsssssssssssssssssesssssesssssossssssssssssssssssssas 53
WALTANLY ccoouriiiiinniniinninnsnnicssnnissssncsssscssssnsssssssssssssssssesssssesssssosssssosssssssssssssssssssssssssssssses 54







INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are
confident this equipment will meet your requirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Auto-Load Round Bale
Handler. It contains important information which will
help you achieve excellent returns with your round
bale handler for years to come.

Please read this manual completely before operating
this equipment and keep it for future reference.

Before using the equipment, you or any other person
who will be operating the Round Bale Handler must
be familiarized with the safety recommendations.
Please read carefully and be sure to understand and
follow all recommendations and procedures.

In this manual, the right and left sides of the
equipment are identified while standing behind the
machine and facing it.

If you require additional information on your Round
Bale Handler, please contact your PRONOVOST
Dealer.

e

NOW take a moment to enter the model, serial
number and the date of purchase of your Auto-Load
Round Bale Handler in the space provided.

When ordering parts from your Dealer, please refer to
these numbers for a fast and efficient service. Use
PRONOVOST replacement parts.

The model and serial numbers are on the nameplate
shown on Figure 1.

Figufe 1

MODEL: 5

b\

SERIAL NO.:

b\

DATE OF PURCHASE:




SAFETY

GENERAL SAFETY

WHEN YOU SEE THIS SYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY IS INVOLVED

This symbol "SAFETY ALERT" is used in this
manual and on the safety decals on the Round Bale
Handler. It warns you of the possibility of danger.
Carefully read, understand and follow all safety
recommendations before operating the unit.

1)

2)

3)

4)

5)

6)

Careful operation is the best assurance against
accidents. Carefully read this manual and follow
all recommendations before operating your Round
Bale Handler. It is the owner’s responsibility to
make sure that anyone who will operate the unit
will read this manual before operating the
equipment.

Never let a child nor unauthorized persons operate
the machine.

Do not modify the equipment. Any non
authorized modification may affect the efficiency
and/or safety of the equipment.

Never operate the Round Bale Handler with
defective parts or if damaged in any way. Have it
repaired before operating.

Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on
page 53.

Hydraulic fluids under pressure can damage your
skin. Do not use your hands to locate a leak.
Gloves must be worn.

SAFETY IN OPERATION

1)

2)

3)

4)

5)

Be sure there are no obstructions around the
equipment and that no one stands near the ma-
chine when in operation or unloading.

Be careful when adjusting equipment with engine
running.

Keep your body, hands, feet, hair and clothing
away from moving parts.

Do not stand nor allow anyone to stand under
elevated parts of the machine.

When not in use, always lock the loading arms
with the pin provided. (Figure 10, page 9)

SAFETY WITH MAINTENANCE

1)

2)

3)

4)

Perform maintenance according to the
recommendations contained in this manual.

Stop engine and relieve all hydraulic pressures
before doing inspection, maintenance or repairs.

Regularly check hydraulic lines and fittings for
leaks. Replace if necessary.

If you must perform work under the raised
platform, always block it in position in a safe
manner.

SAFETY IN TRANSPORT

1)

2)

3)

Check local regulations for the transport of your
Round Bale Handler on the road.

Be alert when pulling the Round Bale Handler on
the road. Do not allow anyone to stand on it while

in motion.

Be careful while backing-up.

SAFETY IN STORAGE

1)

-6-

Lower the loading arm to avoid any accidental
crushing.



DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety A A I I E N I I O N

pre.:cautions are indicated. Locate them on the ma- FOR SAFE OPERATION, FOLLOW OPERATING
chine and read them carefully. If a decal is damaged, INSTRUCTIONS IN OPERATOR’S MANUAL.

lost or illegible, install a new one. Each decal is
identified with a letter and part number. The STOP ENGINE BEFORE LEAVING THE TRACTOR.

following photos indicate where each one must be REMOVE THE KEY BEFORE DOING ANY
installed. MAINTENANCE OR ADJUSTEMENTS.

KEEP PEOPLE AND PETS AT SAFE DISTANCE
FROM MACHINE.

KEEP ALL GUARDS AND SHIELDS IN PLACE.

POUR UN FONCTIONNEMENT SECURITAIRE SUIVRE
LES INSTRUCTIONS DANS LE MANUEL D’OPERATION.

AVANT DE QUITTER LE TRACTEUR, ARRETER
LE MOTEUR.

RETIRER LA CLE DU TRACTEUR AVANT
D’EFFECTUER 'ENTRETIEN ET AJUSTEMENT.

GARDER LES GENS ET LES ANIMAUX A UNE
DISTANCE SECURITAIRE,

GARDER TOUS LES ECRANS PROTECTEUR
EN PLACE. 190-07723

A DANGER

TO AVOID SERIOUS INJURIES, KEEP CLEAR OF
EQUIPMENT WHILE IN OPERATION.

POUR EVITER DES BLESSURES GRAVES SETENIR B Figyre 4
LOIN DE CET EQUIPEMENT LORSQU'IL EST EN Decal B Part no.: 190-07723
MARCHE.

Figure 2
Decal A Part no.: A101

| |

F igure 3



DECALS (cont'd)

\\\ ADANGER///, MAINTENANCE DECALS

Figure 6 The maintenance decals indicate the points requiring
Decal C Part no.: A103 lubrification. Refer to the maintenance section for
more details.

Part no.: A105

Figure 7 ';“

Part no.: A106

Figure 8

The decal below is placed on the safety prop.

/ ARRETER VOTRE MOTEUR POUR DESCENDRE LA PLATE-FORME SUR LA BEQUILLE.
STOP YOUR ENGINE BEFORE LOWERING THE DECK ONTO THE SAFETY PRQOP. /

Decal 190-11171



START-UP

BASIC START-UP PROCEDURES
1) Oil flow recommended 15 to 18 gal. US / min.

2) Lubricate all points with a good quality multi use
grease.

3) Adjust tire pressure according to manufacturer's
recommendation.

4) Install all hydraulic hoses and fittings compatible
with your equipment.

Models P-6810, P-6812 & P-6816 only.

5) Ifyourtractorisequiped withaclosed center hydraulic
system, the conversion kit P-6890CF must be installed.
A plug-in solenoid valve is provided as an option and
must be connected to the hydraulic circuit and to the
electric circuit. (Figure 9). Note: If the tractor’s
hydraulics are load sensing, this option is not
required.

6) Hook up the Round Bale Handler to the tractor and
connect the hydraulic hoses as indicated in page 31,
33,35, 37,39 or 41.

Models P-6810, P-6812 & P-6816 only.

7) Install the control module in a convenient
location near the tractor seat, usualy on the right
hand side.

8) Operate all hydraulic fonctions in order to purge the
) system. Do not forget to remove the pin locking
ﬂ:\tf;;?:;":- - : o : . the loading arm in the upright position (Figure
e B e ' : 10) and assure there is no one within 10 feet of
the loading area.

9) Check the oil level in the tractor's hydraulic oil
Ieservoir.

10) Install hinged bale slides. Insert the bolts so that the
nuts are toward the outer side of the bale row to
prevent the bale twine from snagging on the nuts
(Figure 11).

. 11) Although it is possible to transport an additionnal
Figure 11 bale in the loading arm, its weight must not exceed
2000 Ibs.



START-UP (cont'd)

BALE 48" 60"
A 38"
B 44%"
\
j - B

190-10052

Figure 14

ADJUSTMENTS

LOADING ARMS (Patented)
1) Adjust the opening and position of the loading

arms according to recommendations (Figure 12).
The dimensions given are to be used as a guide
only since they may vary according to the bale
size, weight and degree of softness.

SIDE RAILS
1) Adjust the side rails position according to the bale

size and configuration (Figure 13). This
adjustment is to prevent the rocking of the bales
from side to side during transportation.

BALE RAM

Models P-6810, P-6812 & P-6816 only.
1) The length of stroke is factory set for the

longest bale dimension (5 1/2"); the travel limit
switch in position A. Although the stroke can
be shortened to further increase the efficiency
of the machine while handling shorter bales
(4"); put the travel limit switch in position B as
shown (Figure 14).

-10 -




START-UP (cont'd)

ADJUSTMENTS (cont'd)

Models P-6810M, P-6812M & P-6816M only.

2) The length of stroke is factory set for the
longest bale dimension (5 1/2"); the travel limit
pin in position A. Although the stroke can be
shortened to further increase the efficiency of
the machine while handling shorter bales (4");
put the travel limit pin in position B as shown
(Figure 15).

SWIVEL HITCH ASSEMBLY

1) Adjust the swivel hitch assembly to keep the
machine parallel with the ground. Three sets of
bolt holes are provided (Figure 16) to keep the
machine level in operation.

Figure 16

-11 -




START-UP (cont'd)

O

FUSE 10 A.

ON

OFF

OPERATION

Models P-6810, P-6812 & P-6816 only.
1) First familiarize yourself with the controls and
their fonctions. (Figure 17)

©
H Figure 17

il

T

LT 1]

190-10062

Figure 18

2) Remember that the Round Bale Handler is
designed and built to turn the bales and load them
non stop, consequently, the direction of travel will
usualy be the same as the baler's.

3) When ready for the first bale, lower the loading
arm to just a few inches above the ground, slow
down this is a practice round, line up the machine
so that the outer corner of the bale will touch at
approximately 1/3 to 1/2 way up the angled part of
the outer arm. (Figure 18)

4) Raise the loading arm as soon or slightly before
the bale reaches the bottom of the "U". (Figure 19)

5) Keep raising the bale until it drops onto the
platform. Do the same for loading the second row.
Then start lowering the loading arm in order to
disengage the limit switch (there is a limit switch
installed on the machine, preventing the bale ram
and the dumping platform from being activated if
the loading arm isn't lowered enough).

=B

]

190-10072

Models P-6810, P-6812 & P-6816 only.

6) Momentarily actuate the ram control lever
(ram switch in the "AUTO" position). The ram
will index the two bales toward the rear and
will automatically return to the front position.

Figure 19

7) Once accustomed to the machine and its operation,
you will notice that by slightly altering the
alignment of the bale relative to the outside
loading arm, you will be able to turn it and load it
much more rapidly. In this case, the bale should
hit the loading arm slightly closer to the heel.

-12 -



START-UP (cont'd)

8) When the first pair of bales loaded reach the bale
supports at the extreme rear end of the platform,
an indicator will pop out on the front corner of the

platform opposite from the loading arm. (Figure
20)

9) To unload the bales, simply back up to the area
where you wish to deposit the bales, open up the
loading arm slightly to clear the platform. Raise
the platform fully, then slowly move forward.

Figure 20

-13 -



MAINTENANCE

The Auto-Load Round Bale Handler is designed to

save you energy, time and money, take care of it,
protect your investment.

1) Wipe off all grease fittings with a clean cloth
before adding grease to avoid injecting
contaminants.

2) Repair or replace damaged grease fittings.

3) Lubricate all grease fittings every 20 hours of

operation. (Do not forget the Bale Ram, 4 bronze

bushings).

4) Open, clean and lubricate wheel bearings once a

year.

5)

6)

7)

8)

-14 -

Check nuts and bolts once a year. If necessary, use
torque chart page 53.

Check all bolts on wheels after the first 5 hours of
operation and then every 50 hours.

Check tire pressure every 50 hours. Adjust
according to manufacturer's recommendations

indicated on the tires.

Keep your equipment clean, it is good practice.



STORAGE

1) Store the Auto-Load Round Bale Handler in a
cool, dry place.

2) Keep tires off the ground and cover them if left
exposed to the sun.

3) Keep all piston rods in the retracted position (the
loading arm must be lowered). This will assure
better protection against the elements.

4)

5)

6)

7)

-15-

Clean your Auto-Load Round Bale Handler.

Thoroughly inspect all parts of the Round Bale
Handler. Replace or repair worn or defective parts.

Touch-up or repaint if necessary.

Lubricate all points before storage.




SPECIFICATIONS

MODELS

P-6810M ‘ P-6810

P-6812M P-6812

P-6816M P-6816

Total capacity 12 tons' (GVWR)

Standards tires 16.5L16.1 with
wheels W14C16.1 (280 x 404 mm)

Total capacity 16 tons' (GVWR)

Optionals tires 21.5L16.1 with
wheels W16C16.1 (403 x 404 mm)

Standards tires 21.5L16.1 with
wheels W16C16.1 (403 x 404 mm)

Total capacity 20 tons (GVWR)

Optionals tires 21.5L16.1FI with
wheels W16C16.1 (403 x 404 mm)

Total capacity 20 tons (GVWR)
and high flotation

Optionals tires 500/45-22.5 with
wheels W16C16.1 (403 x 404 mm)

Sides adjustable to bales ¢

4't05 1/2" std. (6" opt.) ® 1.2 to 1.7 m std. (1.8 m opt.)

Bales length

4't051/2'std. ® 1.2t01.7m

Wheels (number of bolts)

8 bolts

Number of bales 4' long

Std. 10 (2 rows of 5 bales)
opt. add 1 row of 4 bales

Std. 12 (2 rows of 6 bales)
opt. add 1 row of 5 bales

Std. 16 (2 rows of 8 bales)
opt. add 1 row of 7 bales

Number of bales 5' long

Std. 8 (2 rows of 4 bales)
opt. add 1 row of 3 bales

Std. 10 (2 rows of 5 bales)
opt. add 1 row of 4 bales

Std. 12 (2 rows of 7 bales)
opt. add 1 row of 6 bales

Overall length

27'6" @ 8.38m

31"10" @ 9.70m

39'10" @ 12.14m

Overall width

8'6"a 10'0" @ 25933.00m

Platform height

44 5/s" ® 1133 mm

451)2" @ 1156 mm (tires std)

474" @ 1200 mm (tires std)

47 /4" @ 1200 mm (tires opt.)

47 /4" @ 1200 mm (tires opt.)

Dumping angle 35 degrees

Tread width (c/c) 832" @ 2121 mm 80 2" ® 2045 mm

Hitch weight (empty) 1500 Ibs approx. 1800 Ibs approx. 2800 Ibs approx.
681 kg. approx. 818 kg. approx. 1270 kg. approx.

Swivel hitch Std.

Automatic return of bale ram not available Std not available Std ’ not available Std

Remote control not available Std not available Std ’ not available Std

Axle Tandem

Hub (capacity) 8000 Ibs (3636 kg) 10000 Ibs ® 4545 kg

Spindles (diameter) 3" @ 73 mm 374" @ 83mm

Recommended tractor 80 HP 100 HP 125 HP

Total weight 6500 Ibs approx. 7500 Ibs approx. 10500 Ibs approx.
2948 kg approx. 3402 kg approx. 4763 kg approx.

'For speeds not exceeding 10 MPH.

Design and specifications subject to change without notice.

-16 -




AUTO-LOAD ROUND BALE HANDLER P-6810 & P-6810M

170-04435
==\~ \ &) &
e g ’
_®




AUTO-LOAD ROUND BALE HANDLER P-6810 & P-6810M (cont'd)

REF.

CoONOOOaPWN =

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55

PART #

110-27063
120-00124
110-00383
110-27103
319-46491
110-00411
Std.
150-00271
Std.
110-20563
300-34310
300-32250
140-00481
140-04801
Std.
300-40310
30AT20
150-01841
Std.
110-00431
32254
322-20310
327-36310
190-00071
140-04671
110-33981
110-33982
346-34000
150-09931
160-00661
36132
110-27111
302-46310

W14C16.1-1.5N

PN-165161
110-00391
Std.
120-06171
120-06263
120-06242
110-34011
300-46520
120-06191
120-06231
130-00702
51435
300-34400
Std.
336-40000
30FT84
300-36250
300-40325
130-57741
110-36211
130-00591

DESCRIPTION QTY
=

@ a

oY T=T i o o PP 1 1
(O 1T} 2= =T d o o H PP 1 1
[IoT=To [TaTe Jr-Tq o 0 I TU] o] oTo ] o A PP 1T 1
= = Yo o] 1= = 2 2
Plow bolt (dome head) 3/4" NC x 4 1/2" Ig + nylon locknut ...........c.cocooiiiiiiiins 8 8
Clevis pin T 1/4" di@. X 6 3/8" 19 «ueuuuiniieiei e e 2 2
Cutter Pin 1/4" did. X 2" Ig cueeeii e 3 3
] o T PP 1 1
HItCh Pin Clip B/ 82 e et 10 11
Jack 12000 IbS (Arop 18Q) . ueneeniieie e aa e 1T 1
Bolt 5/16" NC x 1 1/2" Ig + nylon locknut & flat washer (2) ...........c.cooiiiiiiiinnnnn. -1
Bolt 1/4" NC x 1" Ig + nylon locknuUt ... ..o 4 -
(00| F=T i A o PPN 11 11
(o] 1= s S A o PR PP -2
Grease fitting 1/4-28 droit ...c.coeuieii s 7 7
Bolt 1/2" NC x 1 1/2" Ig + nylon IoCKNUT .....cvirii e 4 4
L0310 To [T PP 1 1
Clevis pin 1" did. X 3 1/8" g cuuiiii i e 7 7
[ =TT o1 I o1 1 (=Y PP 14 14
Clevis pin 1" di@d. X 5 3/8" g cueuiniiiii s 1 1
[IoF-To T aTe I- 10 dTK=] o] o] 1= R PP 2 -
Square head bolt TO-24 X 1 /2" Ig .uinii e 6 -
Hexagonal socket set screw 3/8" NC X 1 1/2" g cueeininiiiiiii e 2 2
[IoF-To Il aTo J: T a1 (oY o] o 1= PP 17 1
£ 0T T - as required
Tandem assembIly ... e 2 2
TaNAEM FraMIE ..t as 2 2
NYION 10CKNUTL B/T68™ NC .ottt e aa e reean 11 13
AXIE (WEIEA) .eeii ittt 4 4
Bushing 1 3/4" d.i. X 2" d.€. X 3" 19 euriiieiiiii e 4 4
Hub H-8001 @SSembIy ... e 4 4
Clevis T 3/4" did. X 22 /8" Ig tuueeiii et e e 2 2
Bolt 3/4" NF X 1 1/2" Ig 4 10CKEITE «euvneeii e 2 2
RiM 16.T X T4-8 DS . euiniiieii e eeaas 4 4
Tire 16.5 X 16.7 = 10 PlYS triiiiii i e e e e e e e e eaeannens 4 4
Clevis pin T 1/2" di@. X 6 T/2" Ig cueneiiiie e 2 2
Cotter pin 1/4" did. X 2 1/2" g «riniii e 2 2
Frame P-B8 10 ...t e aa e 1 1
Front rail (Fight Sid@) ..o e 1 1
Rear rail (Fight SIAdE) ....eiuiiei i e 1 1
REaAI FOTK et e 4 4
Bolt 3/4-NC x 5" + flat washer + nylon locknut .........cooiiiiiiiiiiii e 4 4
Platform for P-B8 10 . ... as 1T 1
I - | P 1T 1
Load iNdIiCAtOr [EVET ... e e 1T 1
e I A | ST e o TU | P 1 1
Bolt 5/16" NC x 3" Ig + nylon locknUt .........coooimiii e 1 1
Clevis + cotter pin 3/32" dia. X 3/4" Ig ueueiieii e 1 1
N U 7 V1 O PP 1 1
O3 1 o [T PP 1 1
Bolt 3/8" NC x 1" Ig + nylon locknuUt .........ooiiii e 4 Opt.
Bolt 1/2" NC x 1 3/4" Ig + nylon IoCKNUT .....cviiiei e 9 9
Retaining Washer .. ... s 9 9
[ Lo =TT o] Yo 1 1T 1
Pusher Wheel ... e 4 4



AUTO-LOAD ROUND BALE HANDLER P-6810 & P-6810M

REF.

56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
72

73
74
74
75
75
76
77
78
79
80
81
82
83
84
85
86
87
88

90
90
91
92
93
94
95
96
97
98
99
100
101
102
103

PART #

160-00811
Std.
120-06282
190-10001
376-44000
346-44000
30BC28
110-34111
300-34220
190-11841
110-00521
150-00281
300-46490
110-34121
Std.
130-568282
110-20501
110-20491

130-00732
18019
18019

QR-4021
QR-4021

140-24901

300-34250

120-00141

300-46400

130-21111

357-62000

110-00491

300-36250

300-36400

190-11911

Std.

300-32310

140-21201

110-35801

300-32430

300-32520

190-02351

300-32250

130-91581
36169

322-20340

360-10000

300-36220

300-34250

300-36325

130-568132

110-48121

130-91571

300-32220

DESCRIPTION O.Té
2 8
a. [~
Bushing 1T 1/4" i.d. X 1 1/2" 0.d. X T T/4" g euirieiiiiiii e 4 4
Grease fitting 1/8 NPT elbow 90 deg. «..viuiniiiiiii e 4 4
PUSI BT . e 1 1
(06T 00 o] =TT T Te T IK] o] 15 I PP 1T 1
Flat Washer B/ 8 ... e 1 1
NYION 10CKNUL 5/8" NC .ot e e aanens 1 1
L3110 To [T PP 2 2
[2TeTo I o g ToT=To I Ta Ve [ oz | (o] G P 1T 1
BOIt 5/168" NC X B/4 Ig e euieiieiiet ettt e e 1 1
Compression spring 1 3/16" 0.d. X 5 1/2" Ig .ouiuiiiiiii s 1 1
(o= To IR T g o [T | o GNP 1T 1
[ dT o T PP 9 9
Bolt 3/4" NC x4 1/2" Ig + nylon IoCKNUT .....cvniei e 1 1
S E- 1 1] AV o] o] o J PP 1 1
Spring 5/64" wire X 1/2" 0.d. X 4 7/8" 1g «ueeiriiee e -2
ValVe SNIOUA ..ottt e e aas 1 opt.
Threaded rod 3/8" NC x 9" Ig + 2 nylon locknuUt ........oouiiiiiiiiii e 3 -
Threaded rod 3/8" NC x 11 1/2" Ig + 2 nylon locknut ........ccccviiiiiiiiiiiieen
for third row option (3) oo e opt. -
Yo 1= g Yo (o IRV Z=1 1Y 2= U1 o Lo AP 2 -
SOIENOIA VAIVE ... e et e eas 3 -
Additional solenoid valve for third row option (1) ...ccoviiviiiiiii e opt.
(O TUE- To I 41 o [RP PP P 2 -
Additional quad ring for third row option (1) ..o opt. -
VA= 1LV Z= oo T o 1= o o 1 PP - 2
Bolt 5/16" NC x 1" Ig + lock nut + nylon locknut .........ccooiiiiiiiiiiiee, -2
L Lo = T3 Y2 T 1
Bolt 3/4" NC x 3" Ig + nylon locknUt ... ..o e 4 4
Flat washer 1 13/16" i.d. X 3" 0.0. «ouiuiii i 1 1
Castle NUT T 3/4" -5 NC ..o 1 1
SWIVEL MO e e 1 1
Bolt 3/8" NC x 1" Ig + 2 nuts (Tthin) .oeeiiii e 1 1
Bolt 3/8" NC x 3" Ig + nylon locknuUt .......c.oiiii e - 2
Two position selector valve 3/4" NPT (see page 50) ....ovvviiiiiiiiiiiiiiiiiiii e -1
Cotter PiN T/4" X 8 T/ 2 Ig. e e et 1 1
Bolt 1/4" NC x 1 1/2" Ig + nylon IoCKNUL .....cviii e 2 2
Lo |- | P 2 2
L0701 - | TP PP 1T 2
Bolt 1/4" NC x 3 1/2" Ig + nylon IoCKNUT .....cviniei e 2 -
Bolt 1/4" NC x 5" Ig + nylon locknuUt ... ..o - 2
Spring 3/4" diameter X 4 /2" g e -2
Bolt 1/4" NC x 1" Ig + nylon locknut & flat washer (2) ..........cccooiiiiiiiiiiins - 2
100 T o T-Y g0 o] oY) & AP 1 -
Stopper With plastiC rod .....co.oiiiii e e 1 -
Round head square drive machine screws 10 X24 2" Ig .....cooiiiiiiiiiiiiiiiiiiiiiiieens 2 -
WINGS NUL T0-24 Lo et ettt e ettt e e r e aeaneneans 2 -
Bolt 3/8" NC x 3/4" Ig + SPring Washer .......coviiiiiiii e 2 -
Bolt 5/16" NC x 1" Ig + nylon locknuUt ...... ..o -1
Bolt 3/8" x 1 3/4" Ig + nylon locknut & flat washer ............cccoiiiiiiiiii e 4 -
Plate for @leCtriC ValVe .. ... e 1 -
Travel limit pin for 48" Dales ...c.viirii i e e -1
] (o] o] o 1= S PP -1
Bolt 1/4" NC x 3/4" Ig + spring washer & flat washer ...........c.coooiiiiiins 2 2

-19 -



AUTO-LOAD ROUND BALE HANDLER P-6812 & P-6812M

170-04495
:
» @ //

®



AUTO-LOAD ROUND BALE HANDLER P-6812 & P-6812M (cont'd)

REF.

CoONOOOaPWN =

WWWWNNNNMNMNNONNNMNNN=_2a a2 aaaa
WN—~OOLVONOOOaOPWN—_,rOOOONOOOITA,WN-—-0O

34
34
35
35

37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53

PART #

110-27063
120-00124
110-00383
110-27103
319-46491
110-00411
Std.
150-00271
Std.
110-20563
300-34310
300-32250
140-00481
140-04801
Std.
300-40310
30AT20
150-01841
Std.
110-00431
32254
322-20310
327-36310
190-00071
140-04671
110-35441
110-35442
346-34000
150-10291
160-00661
36133
110-27111
302-46310

W14C16.1-1.5N
W16C16.1-1.5N

PN-165161
PN-215161
110-00391
Std.
120-06351
120-06263
120-06631
110-06471
300-46520
120-06361
120-06381
130-00702
51435
300-34400
Std.
336-40000
30FT84
300-36250
300-40325
130-57741

DESCRIPTION QTY
~ =
oY T=T i o o PP 1 1
(O 1T} 2= =T d o o H PP 1 1
[IoT=To [TaTe Jr-Tq o 0 I TU] o] oTo ] o A PP 1T 1
= = Yo o] 1= = 2 2
Plow bolt (dome head) 3/4" NC x 4 1/2" Ig + nylon locknut ...........c.cocooiiiiiiiins 8 8
Clevis pin T 1/4" di@. X 6 3/8" 19 «ueuuuiniieiei e e 2 2
Cutter pin 1/4" did. X 2 « 1g cooeiiiiii i e 3 3
] o T PP 1 1
HItCh Pin Clip B/ 82 e et 10 11
Jack 12000 IbS (Arop 18Q) . ueneeniieie e aa e 1T 1
Bolt 5/16" NC x 1 1/2" Ig + nylon locknut & flat washer (2) ...........c.cooiiiiiiiinnnnn. -1
Bolt 1/4" NC x 1" Ig + nylon locknuUt ... ..o 4 -
(00| F=T i A o PPN 15 15
(00 ] 1 T S A o PP -2
Grease fitting 1/4-28 straight ......oooiiieii e 7 7
Bolt 1/2" NC x 1 1/2" Ig + nylon IoCKNUT .....cvinii e 4 4
L0310 To [T PP 1 1
Clevis pin 1" did. X 3 1/8" g cuuiiii i e 7 7
[ =TT o1 I o1 1 (=Y PP 14 14
Clevis pin 1" di@d. X 5 3/8" g cueuiniiiii s 1 1
Interrupteur de fin & COUISE ...uviiiiii i e e e e e naeaneenes 2 -
Square head bolt TO-24 X 1 /2" 1g .uiuieie i 6 -
Hexagonal socket set screw 3/8" NC X 1 1/2" g cuceininiiiiii e 2 2
[IoF-To Il aTo Jr: T 0 a1 (oY o] o 1= PP 17 1
£ 0T T - as required
Tandem assembIy ... e 2 2
TaNAEM FraMIE .. et as 2 2
NYION 10CKNUTL B/T68™ NC et aa e raeees 15 17
AXIE (WEIEA) eeii ettt 4 4
Bushing 1 3/4" i.d. X 2" 0.d. X 3" 1g eueirieiiiiie e 4 4
HUb H-TO000 aSSEMDIY .. .cneeiii ittt et e e e e e e 4 4
Clevis T 3/4" did. X 22 /8" Ig tueueiii e et e e 2 2
Bolt 3/4" NF X 1 1/2" Ig 4 10CKEITE «vnveeeiit e 2 2
RiM 16.T X T4-8 DS . euiniiieii e eeaas 4 4
RimM T6.T X 168-8 DOItS .ottt e e e et e e e e aaeeneans Opt. Opt.
Tire 16.5 X 1T68.71 = 1O PliS tuuuiiiiiiii i e e 4 4
Tire 271.5 X 16.7 = 1O PliS 1iiuiiiiiii i e e e e et e e e aneenean Opt. Opt.
Clevis pin T 1/2" di@. X 6 T/2" Ig cuenuiiiie e e 2 2
Cotter pin 1/4" di@a. X 2 1/2" g cuuiie e et eens 2 2
Frame P-B8 1 2 .. 1 1
Front rail (right Side) ..o e 1T 1
Rear rail (Fight SIAdE) ....euiieiiii et 1 1
REaAI FOTK ettt e 4 4
Bolt3/4-NC x 5" + flat washer + nylon locknut ..........oooiiiiiiiiii s 4 4
Frame for P-B8 1 2 ..o 1 1
(= A | TP 1 1
Load iNIiCAtOr [EVEN ... et 1T 1
e I A | ST o T | P 1 1
Bolt 5/16" NC x 3" Ig + nylon locknUt ... ..o 1 1
Clevis + cotter pin 3/32" dia. X 3/4" Ig .ueueiieii i 1 1
N LU A 7 VPP 1 1
LY 0T = 1T 1
Bolt 3/8" NC x 1" Ig + nylon locknuUt ...... ..o 4 0Opt
Bolt 1/2" NC x 1 3/4" Ig + nylon IoCKNUT .....cvnieie e 9
Retaining Washer .. ... e 9 9



AUTO-LOAD ROUND BALE HANDLER P-6812 & P-6812M (cont'd)

REF.

54
55
56
57
58
59
60
61
62
63
64
65

67
68
69
70
71
72
72
73
74
74
75
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
90
91
92
93
94
95
96
97

99
100
101
102
103

PART #

110-36211
130-00591
160-00811
Std.
120-06282
190-10001
376-44000
346-44000
35BS35
110-34871
300-34220
190-11841
110-00521
150-00281
300-40310
110-40081
Std.
130-568282
110-20501
110-20491
130-00732
18019
18019
QR-4021
QR-4021
140-24901
300-34250
120-00141
300-46400
130-21111
357-62000
110-00491
300-36310
300-36400
190-11911
Std.
300-32310
140-21201
110-35801
300-32430
300-32520
190-02351
300-32250
130-91581
36169
322-20340
360-10000
300-36220
300-34250
300-36325
130-568132
110-48121
130-91571
300-32220

DESCRIPTION O.Té
[ [0 FT= T3] o] o o] o AP PPN T 1
PUShEr WHheEel ... 4 4
Bushing 1T 1/4" i.d. X 1 1/2" 0.d. X T T/4" Ig iuiuieiiiiii e 4 4
Grease fitting 1/8 NPT elbow 90 deg. «..eiviniiiiiii e 4 4
PUSI BT . e 1 1
(06T 0 o] =TT T o] aIK] o] 15 o PP 1T 1
Flat Washer B/8 " ... 1 1
NYIoN 10CknUt B5/8" NC ... et e e aas 1 1
L7211 0V 1= 2 2
Rod for 10ad iNdiCator ... ... e 1 1
BOIt 5/168" NC X B/4 I ettt ettt ena 1 1
Compression spring 1 3/16" 0.d. X 5 1/2" Ig . ouiuiiiiii e 1 1
(o T To BT oo [ToF- 1 o] SN PP 1 1
T PPN 9 9
Bolt 1/2" NC x 1 1/2" Ig + nylon IoCKNUL .....cviii e 2 2
LS T= 171 Y20 o o J 1T 1
Spring 5/64" wire X 1/2" 0.d. X 4 7/8" 1g «ueeieiie i -2
ValVe SNIOU ..o ettt aas 1 Opt
Threaded rod 3/8" NC x 9" Ig + 2 nylon locknuUt........coviiiiiiniii e 3 -
Threaded rod 3/8" NC x 11 1/2" Ilg + 2 nylon locknut for third row option (3)....... Opt. -
o] 1= g Yo (o IRV Z=1 1Y 2= U o LY AP 2 -
SOIENOIA VAIVE ... e et s 3 -
Additional solenoid valve for third row option (1) .....cooiiiiiii e Opt. -
(O U T To I 4 1o o [RP PR P 2 -
Additional quad ring for third row option (1) ..o Opt. -
V=1LV Z= oo T o 1= o o 1 PP - 2
Bolt 5/16" NC x 1" Ig + lock nut + nylon locknut .........coooiiiiiiiiiiiee, -2
L Lo = 1= Y2 T 1
Bolt 3/4" NC x 3" Ig 4+ nylon locknuUt.........ooiiiii e 4 4
Flat washer 1 13/16" i.d. X 3" 0.0. ouiuiii i 1 1
Castle NUT T 3/4" -5 NC ..o et 1 1
SWIVEL MO e e 1 1
Bolt 3/8" NC x 1 1/2" Ig + 2 nuts (thin) oo 1 1
Bolt 3/8" NC x 3" Ig + nylon locknuUt .........oiiiii e - 2
Two position selector valve 3/4" NPT (see page 50) ..coeoviuiiiiiiiiiiiiiiieie e -1
Cotter PiN T/4" X B T/ 2 Ig cueeie i 1 1
Bolt 1/4" NC x 1 1/2" Ig + nylon locknut ..o 2 2
Lo |- T PR 2 2
L0701 - | S TP 1 2
Bolt 1/4" NC x 3 1/2" Ig + nylon IoCKNUT .....cviriei e 2 -
Bolt 1/4" NC x 5" Ig 4+ nylon locknuUt.........cooiiiiii e -2
Spring 3/4" diameter X 4 /2" g e - 2
Bolt 1/4" NC x 1" Ig + nylon locknut & flat washer (2) ..........cccooiiiiiiiiiii s -2
1o T o T-Y g TN o] o Yo} & AP 1 -
Stopper With plastiC rod .....co.oiiiiiii e 1 -
Round head square drive machine screws 10 X24 2" Ig .....ccoeiiieiiiiiiiiiiiiiiiieeens 2 -
WINGS NUL TO-24 L. et ettt ettt e et e e e e eens 2 1
Bolt 3/8" NC X 3/4" Ig + SPriNg NUT ..o e e ees 2 1
Bolt 5/16" NC x 1" Ig + nylon locknuUt ... ..o -1
Bolt 3/8" x 1 3/4" Ig + nylon locknut & flat washer ............cccooiiiiiiiiiiie 4 -
Plate for @leCtriC ValVe .. ... e 1 -
Travel limit pin for 48" Dales ..o.viiriiii i e e e -1
£ 1] o 1T -1
Bolt 1/4" NC x 3/4" Ig + spring washer & flat washer ..o s 2 2

-22-



AUTO-LOAD ROUND BALE HANDLER P-6816 & P-6816M

Q
T,

i
>

-23-



AUTO-LOAD ROUND BALE HANDLER P-6816 & P-6816M (cont'd)

REF.

CQoOoNOOOPL,WN=

WWWWNDNNNNNMNNNNNN=2 2,2
WN—_ Q0N PWN—_LOOONOOPWN=0O

34
35
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56

PART #

110-27063
120-00124
110-00383
110-27103
319-46491
110-00411
Std.
150-00271
Std.
110-35291
300-34310
300-32250
140-00481
140-04801
Std.
300-40310
30AT20
150-01841
Std.
110-00431
32254
322-20310
327-36310
190-00071
140-04671
110-35441
110-35443
346-34000
150-10291
160-00661
36133
110-27111
302-46310
W16C16.1-1.5N
PN-215161
PN-215161FI
110-00391
Std.
120-06421
120-06263
120-06492
110-06471
300-46520
120-06431
120-06471
130-00702
51435
300-34400
Std.
336-40000
30FT84
300-36250
300-40325
130-57741
110-36211
130-00591
160-00811

DESCRIPTION QTY

oY Y=Y - T o o PP
(O 1T} =T = f o o H PP
[IF: To [TaTe I 10 g TE=10] o] o o] o dr PP
= To Qo] F- 1 -
Plow bolt (dome head) 3/4" NC x 4 1/2" Ig + nylon locknut .........ccooviiiiiiiiiiiinnnnns
Clevis pin 1 1/4" di@a. X 6 3/8" Ig «.euiuieieie i e
Cotter Pin T/4" did. X 2 € Ig cueiuieiiiiiii i e
o T PPN
Hiteh pin Clip B/ 8 2 ettt aans 1
Jack 12000 IDS (AroP 180) «eueeiniiitiieiir et e e e e aaas
Bolt 5/16" NC x 1 1/2" Ig + nylon locknut & flat washer (2) .........ccoooiiiiiiinenen.
Bolt 1/4" NC x 1" Ig + nylon ToCKNUL ..c.inieiniei e
(0] T S [« PP 1
(O] 1 T A [ R PP
Grease fitting 1/4-28 droit.....cuieiiie i
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut .......c..coirinii e
LY T3 o =T
Clevis pin 1" did. X 3 T/8" Ig «ueueuii i
[ 11 o] a W o o) £ PP
Clevis pin 1" did. X 5 3/8" Ig cuuuiniiiiiiii s
[IeE: To [TaTe J: 100 1T €0 o] o 1= PP
Square head bolt 10-24 X T T/2" Ig ceuiuieieie i aeeeas
Hexagonal socket set screw 3/8" NC X T 1/2" g .ovovirinieiiiiiiiiiee e 2
[IoF=Yo [T g Yo =T = o o] o -1 PP 1
] o 1Tt =T S PPN as required
Tandem asSSEMIDIY ... e aas 2 2
TaANAEM FrAME ..ottt aas 2 2
NYION T0CKNUL B/ 18" INC . it e e e et e e e e eaane 19 21
AXIE (Welded) .ovniieiii s
Bushing 1 3/4" i.d. X 2" 0.d. X 3" 19 teuiuiuiiii e
Hub H-1T0000 @SSEMDIY ..ueiiiiii e e ettt e e enenaenaaneans
Clevis 1 3/4" did. X 22 1/8" g euiuiii e eeas
Bolt 3/4" NF X 1 1/2" 1g 4 10CKLITE «ueueuenieiie i
RiM 16.7T X 16-8 DOItS ..unueieieiiie ettt
Tire 271.5 X 168.7 = 1O PIY Sttt et et et e e aer et eeneeeenes
Tire 271.5 X T6.7 = 10 PIYS curiiiiiiit ittt et et e ettt et et e e e teaaeaeeneenes 0
Clevis pin 1 1/2" di@. X 6 1/2" Ig «ueuieie i eeeeas
Cotter PiNT/4" diad. X 2 1/27 g« aeas
Frame P-B8 16 ... e
Front rail (right Side) ......ouieiii i
Rear rail (Fght SIA@) ...viueii i et e aee s
L= =T o PP
Bolt 3/4-NC x 5" + flat washer + nylon locknut .......cooviiiiiiiiiiii e
Platform for P-B816 ... e
Rear rail (Ieft SId@) ......ouuieiii s
(I To I TaTo [Tot=) o] gl 1117 T SO PP
YOKE 1/2" NF A UL .ot eens
Bolt 5/16" NC x 3" Ig 4+ nylon [0CKNUL ...c.ouininii e
Clevis + cotter pin 3/32" dia. X 3/4" 1g «ouiuieieie i
N Ut 1A N[ O TP
L0310 To 1T PP
Bolt 3/8" NC x 1" Ig 4+ nylon IoCKNUT .....oniniii e 4 opt.
Bolt 1/2" NC x 1 3/4" Ig + nylon 1oCknUt .......ooiiriiii e 15 15
Retaining WasSher ..o 1 11
L Lo LT XY o o Y] o 1 1
PUSHEr WHEEL ... et 4 4
Bushing 1 1/4" i.d. X 1T 1/2" 0.d. X 1T 1/4" 1g euininie i 4 4

-24 -

- =W WN N = = —PEgIEM

N —=WNO0WN = = —PpPp816
—O0OW=2hAND O,

“NON_L,OOW=_,PDINO PH,

ARNNADD

=]
—
[=]

[ G SN N NN O V)



AUTO-LOAD ROUND BALE HANDLER P-6816 & P-6816M (cont'd)

REF.

57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
72

73
74
74
75
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
93
94
95
96
97
98
99
100
101
102
103
104
105
106

PART #

Std.
120-06282
190-10001
376-44000
346-44000

40AG60
110-35391
300-34220
190-11841
110-00521
150-00281
300-46490
110-35221

Std.
130-58282
110-20501
110-20491

130-00732
18019
18019

QR-4021
QR-4021

140-24901

300-34250

120-00141

300-46400

130-21111

357-62000

110-00491

300-36280

300-36400

190-11911

Std.

120-06481

300-38250

110-35401

300-32310

140-21201

110-35801

300-32430

300-32520
36169

190-02351

300-32250

300-36220

360-10000

322-20340

300-32220

300-34250

300-36325

130-58132

130-91581

110-48121

130-91571

DESCRIPTION QTy

Grease fitting 1/8 NPT elbow 90 deg. ...coviviniiiiiiii e
PUS I BT L s
COMPIESSION SPIING «uttitiietite ettt ettt et e et et e et e e et e et e e s e et e e b ee e aaeneaees
Flat WasSher B8 e e
NYION 10CKNUL 5/8" NC .iuiiii i et aeaeees
(O 115 o 1T
Rod for 10ad INAICATOr .....u.uiii it a e
BOIt 5/T16" NC X B/4" Ig ettt ettt e e
Compression spring 1 3/16" 0.d. X 5 1/2" Ig «.vviniiiieii s
|0 = Yo [T T LT | o PP
P s 1
Bolt 3/4" NC x 4 1/2" Ig 4+ nylon locknUt .......coiiiii e
S F- 1 (=1 AV o] o] o J PP
Spring 5/64" wire X 1/2" 0.d. X 4 7/8" 1g eeueiiiiiii i -
Valve SHrOUd .....ee s 1
Threaded rod 3/8" NC x 9" Ig + 2 nylon locknuUt ........cooiviiiiiiiiii e 3
Threaded rod 3/8" NC x 11 1/2" Ig + 2 nylon locknut ........cccoiiiiiiiiiiieen,
Lo T {11 e I o VAV o { e o TN 3 opt.
S01eN0Id ValVe SUPPOIT ..ttt e e ee s 2
S0IENOTA VAIVE ..t e 3
Additional solenoid valve for third row option (1) ......coiiiiiiiiiies opt.
@ TTT-Te I 1o Ve [P PP 2
Additional quad ring for third row option (1) ....cciiiiiiii s opt.
RV 2= 1A= oo T T =T o3 1 o] P -
Bolt 5/16" NC x 1" Ig + lock nut + nylon locknut ........c.oiiiiiiiiiis -
HIiTC @SS Y.t e 1
Bolt 3/4" NC x 3" Ig + nylon 10CKknNUL .....covinii s 4
Flat washer 1T 13/16" i.d. X 3" 0.0, ciuiiiiiiiiiiiii e e e 1
1
1
1

NN NN N  JEr N NN N L3

Castle NUL T B/4" -5 NC ...t
SWIVEI NITCH L
Bolt 3/8" NC x 1 1/4" Ig 4+ 2 thin NUES ...cvieiiii e
Bolt 3/8" NC x 3" Ig + nylon 10CKkNUL .....covinii s -
Two position selector valve 3/4" NPT (see page 50) ......cooeiiiniiiiiiiiiiiiiiiieeeens -
Cotter PiN 1/4" X B /2 1 t e
Front rail (Ieft SIde) .. ..eeiiiii e
Bolt 7/16" NC x 1" Ig + nylon I0CKNUL .....oveniniiii e
Clevis PiN T 1/4" X 7 T/ /16" 1g ueeie it e e
Bolt 1/4" NC x 1 1/2" Ig 4+ nylon [0CKNUT ..o e
L0701 - SO
L0 Y| -
Bolt 1/4" NC x 3 1/2" Ig 4+ nylon locknUt .......cooiiiii e
Bolt 1/4" NC x 5" Ig 4+ nylon 1oCknUL ... e
Stopper With plastic rod ... s
Spring 3/4" diameter X 4 1/2" 1g .o
Bolt 1/4" NC x 1" Ig + nylon locknut & flat washer (2) ...
Bolt 3/8" NC x 3/4" Ig + SPring Washer .....c.coiiiiiiiiii e eeeas
WINGS NUE T0-24 ottt ettt e et et e e e et e eneaaanans
Round head square drive machine screws 10 X24 2" Ig ...ccveiiiiiiiiiiiiiiiiiiieeeens
Bolt 1/4" NC x 3/4" Ig + spring washer & flat washer .............c.coiiiiiiinn,
Bolt 5/16" NC x 1" Ig 4 nylon loCKNUT «....ouiiiiii e
Bolt 3/8" x 1 3/4" Ig + nylon locknut & flat washer..........cccooiiiiiiiiiii e,
Plate for €leCtric ValVe ...
£ €0 o] o =T =T U1 o Yo Y (S
Travel limit pin for 48" Dales ....viiiiiiii e
530 o o 1= SR PP

NN AR

—_

= =hr , NDNNDNDN

N_._\:_\_‘_._.N_\_\_‘A.pp_ﬁgmm

opt.

P NN N NN R R, N 2,22 NN

=N



OPTION 3 ROW

110.36502

e

VAN ——\_‘5/}-

N

Sa=n=—2N




OPTION 3° ROW

REF.

-
QWO NOOPLWN=

NNNNMNNMNNONMNNNMNNMNMNN_, A aaaaaaa
NOOPLPWN-—_OOONOOOOPLWN =

PART #

120-06592
110-03832
150-12151
110-03851
110-04761
130-00591
160-00811
Std.
30TR12
Std.
32254
322-20310
306-560640
300-38490
300-32250
338-561000
110-36532
300-32250
Std.
346-36000
140-13071
300-32250
190-08211
130-91591
110-40571
140-23841
300-46490

DESCRIPTION QTY
Pusher option third row of bales ..o 1
Loading arm for third row of bales ........cooiiiiiiii 1
Forks for third row of Dales (2) ...c.oiiiiiiiii e 2
Third bale guard Fail .........ooiiii i e 1
LI 1T e I €o XV [N P 1
PUSHEr WHEEI e e e e aeeaaens 4
Bushing 1 1/4" i.d. X 1 1/2" 0.d. X T 1/4" 1g euineiiii e 4
Grease fitting 1/8" NPT Q00 ... i eees 4
(@Y7 T g Ve 1T T O N I B 2 1
Grease fittingr 1/4-28 elbow 9000 ... i 2
Limit SWITCH (1) teieii i e e eas opt.
Square headed 10-24 NC X T 1/2" Ig (2) cvviiiiiiiiiii i e opt.
Bolt 1" NC x 7" Ig + nylon loCknUt .....coeeni e 1
Bolt 7/16" NC x 4 1/2" Ig + nylon locknut ........cooiiiiiii e 1
Bolt 1/4" NC x 1" Ig + nylon locknut + flat washer .........c.cooiiiiiiiiine. 2
N T 2 N 2
[ 0TS ST U o o Yo A S 1
Bolt 1/4" x 1" Ig + nylon locknut + flat washer............ooioiiiiii 2
CUtEEr PIN B/ 1B X 2 i i e e 1
NYION I0CKNUL B/ i e aae 2
[ 0TS T3 1= =T S 1
Bolt 1/4" NC x 1" Ig + nylon locknut ... 2
Extension spring 7/8" 0.d. X B 1/2" Ig euiiiiiii e 1
[ 0TS L] 0] o o 1= S 1
Stopper for 4' bale on manual auto-load .........ccoiiiiiiiiii

Back plate for stopper on manual auto-load ..........c.ocoiiiiiiiiiiiii 2
Bolt 3/4" NC X 4 1/2" Ig + NYION e e e e 4

-27-



ELECTRIC SYSTEM P-6810 P-6812 & P-6816

170-02253R1

Kyeyos wup buipoo| (4 AN

®-

13IM00s
AJ0SS300V SLTI0A
IATIML OL 9Nd
d31dvav ONOdd ¢

‘palinbai 1ou si uondo siyy ‘Buisuas
peo| aJie solnelpAy s,1010e11 81 }| :930N

1
(Kjuo ynouo ul
o1NDJUPAY p8sol) 1o EWA
SA|DA O14}08|8 ]
[]
3LIHM/ OV 18 ]
LD bulppo| %m o OEMH
1 OO
o N0 O
| buid %O OE
psq burdwnp & 1no a

W

JLIHM/ATHD

Aovd

N3349

Elanis}

MIVIB/A yyg/NITYo——

a3y |
MOV I8/ ILIHM |

%ov18/3n718 ﬁ

JONVH0

JLIHM
MOV 18/ 3ONVHO

QT

\\\\\\\\ o

TWNOILID 7

MOJ Iy
93043s 4O Uc&

ToL50-06

Vol

& 2

-28 -



ELECTRIC SYSTEM P-6810 P-6812 & P-6816 (cont'd)

REF.

—
QOVWONOOGPA,WN =

—_
aprwWN =

16
16
16
17
18
19

PART #

36100
36101
18005
36102
36142
36143
36144
36145
18017
18017
36112
36108
36109
18019
18019
190-10121
190-10131
190-10141
36113
36146
36169

DESCRIPTION QTyY
SWItCh ON-0ff o 2
CONTrOl IEVEI 4 WaY S 1ueiitiiitiit ittt ettt et e et ettt et e et e e ateaneannes 1
FUSE older TOA Lttt 1
(070 o1 4o I oo DG 1
Harness 12 wires TBGA (126" 1g) wiueiuiiriiiiiii i e ea 1
Harness 12 wires TBGA (156" 1g) «ieiuiiriiiiiii i eaa 1
Harness 12 wires 16GA (5'6" Ig) (black: 21'6", orange and blue/black: 49', green and blue: 58'). 1
T2V aCCESSONES SOCKET ..iitiitiiti i 1
Lt SV O ottt 2
LMt SWIT N Lo e, opt.
Two way valve (Closed CirCUIt) ..ouiiiiiiiii i e eaaea e opt.
LI o0 T 0 =T o G /=1 - Y 1
SINGIE WaY GIOAE Luiiiiitii i 8
SIENO0IA VaIVE .ottt 3
SelENOId ValVE ... e opt.
Harness 16GA yellow (415" Ig for P-6810) ....covviiiiiiiiiiiiicieceee e opt.
Harness 16GA yellow (492" Ig for P-6812) ...ccoiiiiiiiiiiiiiiiieceee e opt.
Harness 16GA yellow (684" Ig for P-6816) .....ccocvvviiiiiiiiiiiiiiii e opt.
CONTIOl IBVET 2 WWaAY S tuiiitiiititt ittt ettt ettt et e et ettt e ate et e e eaaeaneaaeeanes 1
SWITCR B WY ot e opt.
Stopper With Plastic FO ......c.iriiiiii ittt e e e e aeranens 1

-29 -



ELECTRIC SCHEMA "LADDER" DIAGRAM

110-29961

(+) )
la———1?7Vcc -
SWITCH
FUSE E%[)N/OFF(OFH

- A control lever DUMPING
! 2 ways SOLENOID BED

|0 5 (M1) B
white /black black

g 2=212=1 & s DOWN

P

control lever
2 ways SOLENOQID

(M1B) A .
@ 2=4 }2,3 red & ac s UP
control lever

4 ways SOLENOID RAM

(M2) D
@ 2=4)2-3 . orange

switch 85
on/off (0F2)

7

4

orange

ouT
LST

s &
% s 7030 }87 blue/black

LS2

qris/blanc

30,87 } blue
control lever"
4 ways
(M2)

SOLENOID
C

vert

e IN

LOADING
SOLENOID ARM

control lever
4 ways

(M2) white black
o —H1=3 * 8 DOWN

P

control lever
4 ways SOLENOID
F

(M2D)
@ 1=21=1 orange /black & X

LS5 black s UP

THIRD ROW

control lever
3 ways SOLENOID OPTIONAL

(3P1) green /black

% DOWN

ﬁ

p UP

SOLENQID ||CLOSED HYD.
black bC\RCU\T ONLY

rouge/noi

green /black

white /noir
orange/black

red
orange
green
white

black /white

o
o
YYVYVYYVYY

-30 -



HYDRAULIC SYSTEM P-6810

170-04593R1

L v =6
O
@/% &
S =&
® @
o e 3
V@ Y e
O, D @ ILA
wey m@\ jm m
ol

-aynuiw 13d suojeb gz 1e
1sd gggg 01 paisnipe aq }snw
(¢4 way) anjea yarja1 ayj

-31-

(uaaif)(ainssaid) |

<)
@/\wi

Z
A>>c=c>=_._.=._”_.m.; 1n0



HYDRAULIC SYSTEM P-6810

REF.

—
QOVWoONOOOGPA,WN =

WWWWWWWWWNDNDNNNNNNNN_2aaaaaaaaaa
ONOOT P WN-_QOQOONOOODOPLPWON—,LrODO0OONOOOAPLWN=

39

PART #

S71-4
9515x8x8
9315x8x8

18019
9405x6x6

30AT20
30FT84
9455x8x6
9255x8x6
190-06131
36140
36139
30BC28
3269x10x8
190-09561
190-09621
190-10171
190-06121
190-10181
36137
190-09611
3529x8x8
9457x8x8
190-09651
S75-4
190-10231
190-00241
9405x8x8
9456x6x6
6621
110-00651
RL50-2800
190-03671
160-22511
160-23281
190-00132
190-11051
190-11081
9405x8x6

DESCRIPTION

Quick coupler 1/2" Male ...ccviiiiiiiic e

Fitting 3/4" ORB male x 1/2" NPSM female 90° swivel
Fitting 3/4" ORB male x 1/2" NPSM female straight swivel

S01eN0Td ValVe .ovviiii i
Fitting 3/8" NPSM x 3/8" NPTF 90° swivel ......................
Arm CYlINAEr e s
Ram cylinder ......oiiiiiii i
Fitting 3/8" NPTF x 1/2" NPTF 90° swivel ........c.c.cccvnene.n.
Fitting 3/8" NPTF x 1/2" NPTF straight swivel ..................

Hose 1/2" x 9 1/2" Ig + 2 fittings 8U108

Female cap (green) ...c.ooevieiiiiiiii e

Female cap (yellow)

Dumping cylinder .......ooeiiiiii i
Fitting 7/8" ORB méle x 1/2" NPTF female .......................

Hose 1/2" x 204" Ig + 2 fittings 8U108
Hose 1/2" x 30" Ig + 2 fittings 8U108
Hose 1/2" x 17" Ig + 2 fittings 8U108
Restrictor 1/8"
Hose 1/2" x 16" Ig + 2 fittings 8U108

STOP VaIVE e

Hose 1/2" x 27" Ig + 2 fittings 8U108
Fitting 1/2" NPTF male x 1/2" NPTF male 90°.................

Fitting en «T» 1/2" NPSM female swivel x 1/2 NPTF male.

Hose 1/2" x 98" Ig + 2 fittings 8U108
Quick coupler 1/2" female
Hose 3/8" x 560" Ig + 2 fittings 6UT06 ...........ccovvvinennnnns

Locknut 1 1/2" - 12 X 1/2" Ig ceueieiii i

Fitting 1/2" NPSM femelle tournant x 1/2" NPTF male 90°

"T" fitting 3/8" NPSM female swivel x 3/8" NPTF female .
Fitting 08 ORB female x 1/2" NPTF male ..........cccocevvnenenn.

Valve for closed center hydraulic system

Relief valve (adjusted to 2800 PSi) c.ocvvvvvviiiiiiiiiiiiiieeinene,

Hose 1/2" x 22" Ig + 2 fittings 8U108

Hydraulic line 3/8" X 142" Ig ..cvviviiiiiiiiiiieiei e
Hydraulic line 3/8" X 79" Ig ..cuviiiiiiii e

Hose 1/2" x 18" Ig + 2 fittings 8U108

Restrictor (hole 1/32") ..o
Hose 3/8" x 18" Ig + fitting 6U106 + fitting 6U108 .......
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° ...

-32-



HYDRAULIC SYSTEM P-6810M & THIRD ROW OPTION

170-04605R2

and

==
==
(without hole))

al valve 1/2” NPTF x 1/2" NPTF male)

00
i Iy =5
> E
) | | B
0
®
\/"(\‘ c
o>~ ©
© > 5
=] © b
HIONBEOR- €x 2
[\ @ [ala] n L o
o
= o) <
® || ® 5€ 5

Ram

2
£

()
M
1-®
Q
M
tall part
6621 (fitting 08 ORB femal
with LT—50-0 (

4

I

H0A | [

1 ‘
[ i
CCa—
of]
o [
1256
c ;Eﬁ%
= TP o
o Sgo_
o
= ~-32
c
oy Hle © % 80'43
% hud c=0®
= o] 2 E3L
2 o £ S5 m
2 o 5 \ = Ocw© )
| o« ] o =
a 9 o m
= =4 o o
z

-33 -



HYDRAULIC SYSTEM P-6810M & THIRD ROW OPTION

REF.

—
QUOVWoONOOOGPA,WN =

[ S I S T S R e e e e e e )
N-=-0OQQOWoOoO~NOOOGOPWN =

23
24
25
26
27
28
29
30
31
32
33
34
3b
36
37
38
39
40

PART #

S71-4
190-10231
190-04531
190-10201

9405x8x8
30AT20
30FT84
9455x8x6
9255x8x6
160-22511
160-23091
160-23281
30BC28
9455x6x6
190-10191
190-11911
190-04561
190-09611
190-09651
190-00132
190-03721
190-10211
3159x12

9405x08x12

36139
36140
36138
9456x6x6
9405x6x6
30TR12
190-10221
36141
190-10012
3529x8x8
9456x8x8
190-11112
LT-50-0
9205-08-08

3109x12x08

9405x8x6

DESCRIPTION

g
Quick coupler T/2" Male ..iueiriiiiiii e 6
Hose 3/8" x 50" Ig + 2 fittings BUTO06 ......eoviiiiiiii e 4
Hose 1/2" x 232" Ig + 2 fittings 8UT08 .....ciiiiiiiii e 3
Hose 1/2" x 196" Ig + 2 fittings 8UT08 .....ciiiiiiiii e 1
Fitting 1/2" NPSM female swivel x 1/2" NPTF male 90° ..........cociiieieinnnnne. 5
AT CY IO e e 1
Ram Gy liNAer .o 1
Fitting 1/2" NPSM female swivel x 3/8" NPTF female 90° .............ccccennee. 2
Fitting 1/2" NPSM female swivel x 3/8" NPTF female straight .................... 4
Hydraulic line 3/8" X 142" 1g «.cuiuiiie i e e 1
Ligne hydraulique 3/8" X 156 3/8" Ig...cuiuiiiiiiiii e -
Hydraulic line 3/8" X 79" Ig «.uuiui i 2
DUMPING CY INAET ottt e e naaeas 2
Fitting 3/8" NPSM female swivel x 3/8" NPTF female ................coceiiiiennt. -
Hose 1/2" x 46" Ig + 2 fittings 8UT08 ... 1
Two position selector valve 3/4" NPT (see p. B1) .ovvviiiiiiiiiiiiiiiiiicieeas 1
Hose 1/2" x 212" Ig + 2 fittings 8UT08 .....ceiiiiiiiii e 1
Hose 1/2" x 27" Ig + 2 fittings 8UT08 ... 1
Hose 1/2" x 98" Ig + 2 fittings 8UT08 ... 1
Hose 1/2" x 18" Ig + 2 fittings 8UT08 ...t 1
Lock MUt T T/2" =12 X T/2" 1g ceuiieie e e e e 1
Hose 1/2" x 40" Ig + 1 fitting 8U108 + 1 fitting 8U106 ........c.covvvvenennnnnne. 1
Plug 3/4" NPT Male ..o e e 2
Fitting 1/2" NPSM female swivel x 3/4" NPTF male 90° ..........cociiiiieinnnne. 2
Female cap (YEIOW) ..o e e 2
L a1 To R o T To T o [ £~ 1= o ) I 2
Lo = 1 LT o= o T =T o | 2
Fitting en «T» 3/8" NPSM female swivel x 3/8" NPTF female ..................... 2
Fitting 3/8" NPSM female swivel x 3/8" NPTF male 90° ..........c.coviiieinnnne. 2
Cylinder for 3™ rOW OPTION ..viiei i ne e eneean -
Hose 1/2" x 232" Ig + 1 fitting 8U108 + 1 fitting 8UT06 ...........cceenennnnnne. 1
Female cap (DIUE) ....oei i -
Hose 3/8" x 87" Ig + 1 fitting 6U106 + 1 fitting 6U108 ..........cceevvennnnnnne. -
Fitting 1/2" NPTF male x 1/2" NPTF male 90° . ... -
"T" fitting 1/2" NPSM female swivel x 1/2" NPTF female ............c.....ccents -
Hose 3/8" x 7" Ig + 1 fittings 6U108 + 1 fitting 6UPO8...........ccceenvnnnnne. -
Unidirectional valve 1/2"NPTF x 1/2" NPTF male ......c.cocoiiiiiiiiiiiiienne -
Fitting 1/2" NPTF male x 1/2" NPTF female .......ccooiiiiiiiiiiiiieee -
Reducer fitting 3/4" NPTF x 1/2" NPTF female .......cccooviiiiiiiiiiiiii 2
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° ..........cocoviiieinnnne. 1

-34 -

i+ 1+ N OPTION <

P N NN O

T = =2 =2 NDDNDNNDN



HYDRAULIC SYSTEM P-6812

170-04613R1

S — ——
@\? J @ @ fhy \F
@/s. L @ € I )
== peg Wﬁ
(2) | 61
V® “ M A
P ¢
- - JONIO " b s
J# = 7 @ I m
| | i} wey - = .M

-aynuiw 13d suojeb gz 1e
1sd gggg 01 paisnipe aq }snw
(¢4 wayl) anjen jaijai ay]

(uaaifb)(ainssaid) |

O I

o

& @

(mojah)(wamal) 1no

-35-



HYDRAULIC SYSTEM P-6812

REF.

—
QOWONOOGA~,WN=

WWWWWWWWWNDNNNNNNNNNN_22aa o
ONOOGOPWN_LOOONOOOOPLPWN_OOOONOOGTPL,WN =

39

PART #

S71-4
9515x8x8
9315x8x8

18019

160-22491
30AT20
30FT84
9455x8x6
9255x8x6
190-06131
36140
36139
35BS35
3269x10x8
190-09561
190-09621
190-10171
190-06121
190-10181
36137
190-09611
3529x8x8
9457x8x8
190-09721
S75-4
190-10241
190-00241
9405x8x8
9456x6x6
6621
110-00651
RL50-2800
190-03671
160-22111
160-23291
190-00132
190-11051
190-11081
9405x8x6

DESCRIPTION QTY
Quick coupler T/2" MalE ...uiei i 3
Fitting 3/4" ORB male x 1/2" NPSM female swivel 90° ...........cooiiiiiiiiiiiiiiiinens 3
Fitting 3/4" ORB male x 1/2" NPSM female swivel droit..........c.cccoovieiiiiiennnnn. 6
SO0IENOTA VAIVE ...t 3
Ligne hydraulique 3/8" X 70 1/4" g .euieiniii e 1
AN 0 T 3V g o = e 1
Ram Gy lNAEr i e 1
Fitting 1/2" NPSM female swivel x 3/8" NPTF female 90° ..........ccooiiiiiiiiinnnnn. 4
Fitting 1/2" NPSM female swivel x 3/8" NPTF female droit ............c.cccooveennnn. 4
Hose 1/2" x 9 1/2" Ig + 2 fittings 8UT08 ... 1
FEMAlE CaP (GrEEN) .ottt ettt nean 1
Female cap (YEllOW) .o e e 1
DUMPING CY INAEE et et ae e e 2
Fitting 7/8" ORB male x 1/2" NPTF female .......ccoiiiiiiiiiii e 4
Hose 1/2" x 204" Ig + 2 fittings 8UTO08 ... e 2
Hose 1/2" x 30" Ig + 2 fittings 8UT08 ....oiiriniii e 2
Hose 1/2" x 17" Ig + 2 fittings 8UT08 ... 1
RS CIOr 1/8 e e 1
Hose 1/2" x 16" Ig + 2 fittings 8UT08 ....ciiiiniii e 1
R o] o 2= 117 1
Hose 1/2" x 27" Ig + 2 fittings 8UT08 ... 1
Fitting 1/2" NPTF male x 1/2" NPTF male 90° ... .o 3
Fitting en «T» 1/2" NPSM female swivel x 1/2 NPTF male............c.ccoceieiieinntt. 1
Hose 1/2" x 45 1/2" Ig + 2 fittings BUTO8 ...ceuiniiii e 1
Fitting rapide 1/2" female ... e 1
Hose 3/8" x 99" Ig + 1 fitting 6U108 & 1 fitting BUTO06 .......ceovivineininiiiieennnn. 4
LocknUt T /2" = 12 X 1/ 2 Ig e e 1
Fitting 1/2" NPSM female swivel x 1/2" NPTF male 90° .......ccciiiiiiiiiiiiiiens 9
"T" fitting 3/8" NPSM female swivel x 3/8" NPTF female ............ccccociiiiinitn. 2
Fitting 08 ORB female x 1/2" NPTF male ......ccoiiiiiii e 1
Valve for closed center hydraulic system .......cocoiiiiiiiiiiiiiiiic opt.
Relief valve (adjusted t0 2800 PSI) euieieiiiii e 1
Hose 1/2" x 22" Ig + 2 fittings 8UTO08 ....iiiiiii e 1
Hydraulic line 3/8" X T80 5/8" g «.cuieiie i 1
Hydraulic line 3/8" X T17 3/8" g «ucuiii i 2
Hose 1/2" x 18" Ig + 2 fittings 8UT08 ..o 2
Restrictor (Nole T/3 2 ) . e e e 1
Hose 3/8" x 18" Ig + 1 fitting 6U106 + fitting BUT08 ........ccciviniiiiiiiiiiiennnn. 2
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° .......cccoiiiiiiiiiiiinnnnnn. 1

-36 -



HYDRAULIC SYSTEM P-6812M & THIRD ROW OPTION

poune

170-04625R2

=
@

=
(without hole))

nidirectional valve 1/2" NPTF x 1/2” NPTF male)

z i E%
— L J S ¢
®E
o~ =
s
o
@ || @] 57
N
00 >~
- o
HECONREOR- I
o [=4] » O
S O
g (o)
% Qg =
oc
E- o
I"lll Cg O‘
0 i
® §5 8
= |
: & g 1
o 4
g2 =
0 oS %
= ©
. SS oS
® s i
il _ o% T
ﬂ oo

Iq b~

draulic. outlet _V\{ith

a floating position
(BLUE) t% @\@ |

Connect to a hy-

(YELLOW) %
(RED) ): %
P—-6812M
Third row option

-37-



HYDRAULIC SYSTEM P-6812M & THIRD ROW OPTION (cont'd)

REF.

—
QUOWoONOOOP,WN-=

NN N_, AR AmAamAam A A
N OCQOVWOONOOP,WN-=

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

PART #

S71-4
190-10241
190-04531
190-10201

9405x8x8
30AT20
30FT84
9455x8x6
9255x8x6
160-22111
160-23081
160-23291
35BS35
9455x6x6
190-10191
190-11911
190-04561
190-09611
190-09721
190-00132
190-03721
190-10211
3159x12

9405x08x12

36139
36140
36138
9456x6x6
160-22491
30TR12
190-10221
36141
190-10012
3529x8x8
9456x8x8
190-11112
LT-50-0
9205-08-08

3109x12x08

9405x8x6

DESCRIPTION QT
=
Quick coupler 1/2" Male ..o e s 6
Hose 3/8" x 99" Ig + 1 fitting 6U106 + 1 fitting 6UT08 ..........cccvvvinnnenn.. 4
Hose 1/2" x 232" Ig + 2 fittings 8UT08 ..o 3
Hose 1/2" x 196" Ig + 2 fittings 8UT08 ....cceiiiiiiii e 1
Fitting 1/2" NPSM female swivel x 1/2" NPTF male 90° ...........cccovviieinnnn. 10
AT Y IO i e 1
Ram CYlNAEr et 1
Fitting 1/2" NPSM female swivel x 3/8" NPTF female 90° ..........c.ccoviiiinns 3
Fitting 1/2" NPSM female swivel x 3/8" NPTF female droit ................cocves 5
Hydraulic line 3/8" X T80 5/8" Ig «uuiueiiiiii e 1
Hydraulic line 3/8" X TOD" Ig .ueuiii e -
Hydraulic line 3/8" X 117 3/8" Ig «uiueiiiiiii i 2
DUMPING CYHNAET ot aes 2
Fitting 3/8" NPSM female swivel x 3/8" NPTF female ..........c.ccovveiiiiiiiinnnns -
Hose 1/2" x 46" Ig + 2 fittings BUT08 ....cciiiiiiiiiii e 1
Two position selector valve 3/4" NPT (see p. B1)ceviviiiiiiiiiiiiiieiieeeee 1
Hose 1/2" x 212" Ig + 2 fittings 8UT08 ..o 1
Hose 1/2" x 27" Ig + 2 fittings BUT08 ..o 1
Hose 1/2" x 45 1/2" Ig + 2 fittings 8UT08.....cciiiiiiiiiiiicciee e 1
Hose 1/2" x 18" Ig + 2 fittings BUT08 ....cciiiiiiiiii e 2
Lock NUE T /2" =12 X /2 Ig et e e e e 1
Hose 1/2" x 40" Ig + 1 fitting 8U108 + 1 fitting 8U1T06 ..........c.ccevvinnnnenn.. 1
Plug 3/4"™ NPT Male .ouieiiii i et e e eaaens 2
Fitting 1/2" NPSM female swivel x 3/4" NPTF male 90° ........c.coiiiiiiiininnne. 2
Female cap (YEIIOW) . .uiei i e 2
Female Cap (GreeN) .. .. 2
Female Cap (FeA) .iuuiii i e 2
"T" fitting 3/8" NPSM female swivel x 3/8" NPTF female ...............oeivinne. 2
Hydraulic line 3/8" X 70 1/4" 1g «ueueiiiii i e 1
Cylinder for 3™ roW OPtION ...uiuiii it e e -
Hose 1/2" x 232" Ig + 1 fitting 8U108 + 1 fitting 8U106 ...........cccenennnnen. 1
Female cap (BIUE) ..uieiiiiii i -
Hose 3/8" x 87" Ig + 1 fitting 6U106 + 1 fitting 6U108 .........c.ccevvinnnene.. -
Fitting 1/2" NPTF maéle x 1/2" NPTF male 90° ... -
"T" fitting 1/2" NPSM female swivel x 1/2" NPTF female .......................... -
Hose 3/8" x 7" Ig + 1 fitting 6U108 + 1 fitting 6UPO8 ..........cceivvviinnne.. -
Unidirectional valve 1/2"NPTF x 1/2" NPTF male ......cccoiiiiiiiiiiiiiiiiiiiiines -
Fitting 1/2" NPTF male x 1/2" NPTF female ........cccooiiiiiiiiiiiiiiiieen -
Reducer fitting 3/4" NPTF x 1/2" NPTF female ........c.ccooiiiiiiiiiiiie, 2
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° ........ccoviviiiiiiiinnnnns 1

-38-

N OPTION <<

= =2 a2 NDNNDNDN



HYDRAULIC SYSTEM P-6816

170-04633R1

-a1nuiw 13d suojjeb gz 1e
1sd gpgz 01 paisnipe aq }snw
(¢€# way) anjea yatja1 ay )

=
5

Loading arm

)

(uaaih)(ainssaud) ||

NS0

@\ ‘(mojjah)(uinlal) 1no

-39.



HYDRAULIC SYSTEM P-6816

REF.

—
QOVWoOONOOOGPA,WN =

WWWWWWWWWNDNDNNNNNNNN_2aaaaaaaaaa
ONOOT P WN-_OOQOONOOOOPLPWON—_,LrOO0OONOOOAPLWN=

39
40

PART #

S71-4
9515x8x8
9315x8x8

18019

160-22551
30AT20
30FT84
9455x8x6
9255x8x6
190-06131
36140
36139
40AG60
3269x10x8
190-09561
190-09621
190-10171
190-06121
190-10181
36137
190-09821
3529x8x8
9457x8x8
190-09811
S75-4
190-10251
190-00241
9405x8x8
190-11061
6621
110-00651
RL50-2800
190-03671
160-22561
160-23301
190-00132
190-11051
190-11081
9456x6x6
9405x8x6

DESCRIPTION QTY
Fitting rapide 1/2" mMale .....ooieiniii e 3
Fitting 3/4" ORB male x 1/2" NPSM female swivel 90° ..........cccoiiiiiiiiiinens 3
Fitting 3/4" ORB male x 1/2" NPSM female swivel straight ..........c...cocoiiiinins 6
S0lENOTA VAIVE ..ttt e e 3
Hydraulic line 3/8" X 183" Ig «ueuuiriiiiiie i e eees

A TV 1T 0 T = 1
Ram Gy liNAer .o e 1
Fitting 1/2" NPSM female swivel x 3/8" NPTF female 90° ...........cccociiiiiinnnnnn. 4
Fitting 1/2" NPSM female swivel x 3/8" NPTF female straighr ......................... 4
Hose 1/2" x 9 1/2" Ig + 2 fittings 8UT08 .....oviiiiiiii e

FEMale Cap (GreeN) .o e e 1
Female cap (YEIlOW) ..o e s 1
[ T8 T Yo 1 Vo K 3¥ 1113 Yo =Y 2
Fitting 7/8"ORB male x 1/2" NPTF female ........ccccoiiiiiiiii e 4
Hose 1/2" x 204" Ig + 2 fittings 8UTO08 ... ..o 2
Hose 1/2" x 30" Ig + 2 fittings 8UTO08 ..o e 2
Hose 1/2" x 17" Ig + 2 fittings 8UT08 ..ot 1
RS CTOr 1/ 8 e e 1
Hose 1/2" x 16" Ig + 2 fittings 8UTO08 ..o e 1
£ o o Y 2= 1 1
Hose 1/2" x 52" Ig + 2 fittings 8UTO08 ... e 1
Fitting 1/2" NPTF male x 1/2" NPTF male 90° . ..., 3
Fitting en «T» 1/2" NPSM female swivel x 1/2 NPTF male..........cccoovieiiiiiins 1
Hose 1/2" x 30" Ig + 2 fittings 8UTO08 ..o e 1
Fitting rapide 1/2" female ......coieiiiii e 1
Hose 3/8" x 162" Ig + 1 fitting 6U106 + 1 fitting 6U108 ........ccovviiiiiiinininens 2
LocknUt T 172" - T2 X 1/ 2" Ig e e eees 1
Fitting 1/2" NPSM female swivel x 1/2" NPTF male 90° .......cccoiiiiiiiiiiiiinne, 9
Hose 3/8" x 147" Ig + 1 fitting 6U106 + 1 fitting 6U108 .......cccovvvviiiiinininens 2
Fitting 08 ORB female x 1/2" NPTF male ......cccoivimiiiiiiiiii e 1
Valve for closed center hydraulic SYStEM ......coiiiiiiiiiiii e as opt.
Relief valve (adjusted t0 2800 PSi) .iouiiieiiiiiiiii it i aaeas 1
Hose 1/2" x 22" Ig + 2 fittings 8UTO08 ..o e 1
Hydraulic line 3/8" X 252" Ig ..uuuiriiii e 1
Hydraulic line 3/8" X 213 7/16" Ig «ueueieiiiiii e 2
Hose 1/2" x 18" Ig + 2 fittings 8UTO08 ..o 2
ReSTHCTOr (018 T1/32M ) i 1
Hose 3/8" x 18" Ig + 1 fitting 6U106 + 1 fitting 6U1T08 ..........coviviiiiiiiiinns 2
"T" fitting 3/8" NPSM female swivel x 3/8" NPTF female ...........c.coceveiiiennnn. 2
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° .........cooiiiiiiiiiiiininne. 1

- 40 -



HYDRAULIC SYSTEM P-6816M & THIRD ROW OPTION

170-04645R2

e
==
&
e
YO
©),
(without hole)) and
1/2” NPTF x 1/2" NPTF male)

0
=

-

e

e x 1/2"NPTF male).

Bed

Bed

d t | |
p

P

o not i
"e 621 (fitting 08 ORB femal
1 Replace with LT—50-0 (

ers 6618 (check valve

Ram

)
nstall part numb
in e

Y o

15T A

&1 M® @ [ o e
>z.9
FaE=
c )
o ©®9 ©
g | ese 4
o S o
2 5 Oc
oo = E 82‘6
— @) - ng
S .Z — = O O+
= Ll — ol < O w® o
(@] E [a) «© = )
| w -
O ) o \ m
> - = o =

-41 -



HYDRAULIC SYSTEM P-6816M & THIRD ROW OPTION (cont'd)

REF.

CoOoONOOOaOPLWN -

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42

PART #

S71-4
190-10251
190-04531
190-10201

9405x8x8
30AT20
30FT84
9455x8x6
9255x8x6
160-22561
190-10012
160-23301
40AG60
Std.
190-10191
190-11911
190-04561
190-09821
190-09811
190-00132
190-03721
190-10211
3159x12

9405x08x12

36139
36140
36138
9456x6x6
160-22551
9455x6x6
190-10221
36141
160-23101
190-11061
30TR12
3529x8x8

190-111112

LT-50-0
9205-08-08
9456x8x8

3109x12x08

9405x8x6

DESCRIPTION QT
£
o
Quick coupler 1/2" Male ..oiiniiiie i e e 6
Hose 3/8" x 162" Ig + 1 fitting 6U106 + 1 fitting 6U108 .........cceivvninnnenn.. 2
Hose 1/2" x 232" Ig + 2 fittings 8UT08 ..o 3
Hose 1/2" x 196" Ig + 2 fittings 8UT08 ....cceiiiiiiii e 1
Fitting 1/2" NPSM female swivel x 1/2" NPTF male 90° ...........ccoovviieinnnnn. 9
AN Y IO i e 1
Ram CYlNAEr et 1
Fitting 1/2" NPSM female swivel x 3/8" NPTF female 90° ..........c.ccovviiiins 3
Fitting 1/2" NPSM female swivel x 3/8" NPTF female straight .................... 5
Hydraulic line 3/8" X 252" 1g e e 1
Hose 3/8" x 87" Ig + 1 fitting 6U106 + 1 fitting 6UT08 ..........c.ccevvinnnenn.. -
Hydraulic line 3/8" X 213 7/16" g «eueieiiiii i 2
DUMPING CYNAET e e 2
UNION /8" NPT i e -
Hose 1/2" x 46" Ig + 2 fittings 8UT08 ....cciiiiiiiiiii e 1
Two position selector valve 3/4" NPT (see p. 51)ceiiviiiiiiiiiiiiiiciieeeee 1
Hose 1/2" x 212" Ig + 2 fittings 8UT08 ..o 1
Hose 1/2" x 52" Ig + 2 fittings 8UT08 ....ceiiiiiiiiii e 1
Hose 1/2" x 30" Ig + 2 fittings 8UT08 ....cciiiiiiiii e 1
Hose 1/2" x 18" Ig + 2 fittings 8UT08 ....cciiiiiiiiiiic e 2
Lock NUE T /2" =12 X 1/ 2 Ig e e e e e 1
Hose 1/2" x 40" Ig + 1 fitting 8U108 + 1 fitting 8UT06 ..........cccvvvinnnenn.. 1
Plug 3/4"™ NPT Male .onoeiii e et e e aee e 2
Fitting 1/2" NPSM female swivel x 3/4" NPTF male 90° ........c.cooiiiiiieinnnne. 2
Female cap (YEIIOW) ..uoiii i 2
Female Cap (Green) .. ..o 2
Female Cap (FeA) .uuuiii it e 2
"T" fitting 3/8" NPSM female swivel x 3/8" NPTF female .............cccooninne. 2
Hydraulic line 3/8" X 183" Ig «uuuiiiii i 1
Fitting 3/8" NPSM female swivel x 3/8" NPTF female ..........c.coovviiiiiiiiinnnns -
Hose 1/2" x 232" Ig + 1 fitting 8U108 + 1 fitting 8U106 .............ceceennnnee. 1
Female cap (BIUE) ..oivii i -
Hydraulic line 3/8" X 38 3/4" 1g «eiuiiiii i -
Hose 3/8" x 147" Ig + 1 fitting 6U106 + 1 fitting 6U108 ....................... -
Cylinder for 3™ roW OPtION ...uiuii i et e e aeaas -
Fitting 1/2" NPTF male x 1/2" NPTF male 90° ..o -
Hose 3/8" x 7" Ig + 1 fittings 6U108 + 1 fitting 6UPO8...........cccocevnnnnne. -
Unidirectional valve 1/2"NPTF x 1/2" NPTF male ......ccccvviiiiiiiiiiiiiiiiiiiieas -
Fitting 1/2" NPTF male x 1/2" NPTF female ........cccooiiiiiiiiiiiiiiciieen -
"T" fitting 1/2" NPSM female swivel x 1/2" NPTF female .......................... -
Reducer fitting 3/4" NPTF x 1/2" NPTF female ........c.ccoooiiiiiiiiiiiiee 2
Fitting 1/2" NPSM female swivel x 3/8" NPTF male 90° .........cvviiiiiiinnnnns 1

-42 -

N OPTION =<

N

N2 N=2=NN



HYDRAULIC SYSTEM FOR 3" ROW OPTION P-6810, P-6812 & P-6816

170-04721R2

L

(PeJ) 1NO

|

o4 |
| ‘uoiysod funeoyy e
b | yum anjea joipuoa e 0} 1o

|

|

(ue) 8AIasal [10 0} UIN)BY

,FEmSm:memm:& Z_

—————— Y
(mojeA)(winial) 1NO

-43 -



HYDRAULIC SYSTEM FOR 3 ROW OPTION P-6810, P-6812 & P-6816

REF.

OCONNNOORPARWN =

[ I S T G T G T N e e e e e I N e e )
AP ON-_2 OCOONOOOTPL,WON-0

PART #

18019
190-10031

15855x8x8x8

160-23281
160-23291
160-23301
9255x8x6
190-00132
160-23091
160-23081
160-22561
9455x6x6
190-10012
9405x8x8
30TR12
Std.
160-23101
QR4021
190-00781
9315x8x8
HSR882
9515x8x8
190-10041
3529x8x8
9456x8x8
6621
6618

190-11111

DESCRIPTION

S01EN0Id VAIVE e 1
Hose 1/2" x 49" Ig + 1 fitting 8U106 + 1 fitting 8U-108................. 2
T T2 1
Hydraulic 1ine 3/8™ X 79" Ig ..t 2
Hydraulic line 3/8" X 117 3/8" Ig e e -
Hydraulic line 3/8" X 213 7/168" Ig «ovvuiiiiiii i -
Fitting 3/8" NPTF x 1/2" NPTF straight swivel...........c.ccooiiiiiiinnnn. 4
Hose 1/2" x 18" Ig + 2 fitting 8UT08 ...cvviiiiiiiiiiiiiieceeeeeee e 2
Hydraulic line 3/8" x 156 3/8" Ig «.eviviiiiii i 2
Hydraulic 1ine 3/8" X 195" Ig . uiuuirii i -
Hydraulic line 3/8" X 252" Ig . iuiiuiiiiiiii e -
Fitting 3/8" NPTF x 3/8" NPTF 90° swivel ....cccovviiiiiiiiiiiiienienean 4
Hose 3/8" x 87" Ig + 1 fitting 6U106 + 1 fitting 6U108.................. 2
Fitting 1/2" NPTM x 1/2" NPTF 90° swivel .....cccooviviiiiiiiiiiiiiiieneene, 1
Cylinder for 3™ rowW OPtiON ...iviieiieiitiii e neenens 1
UNION B/8" NPT it ettt eeas -
Hydraulic line 3/8" X 38 3/4" Ig «uieiiiii e -
Quad ring 1 1/32" 0.d. x 29/32" i.d. X 1/16" cieiiiiiiiiiiiiieeeas 1
Threaded rod 3/8" X 171 1/2™ Ig woeiuiiiiii e 3
FittingF 3/4"-16 X 1/2-14 ..ot 2
Modified restrictor @ 3/T6" ... 1
Fitting 3/4"-16 X T/2"-14 i 1
Hose 1/2" x 36" Ig + 2 fitting 8UTO08 ....ccoiviiiiiiiiiiee e 1
Fitting 1/2" NPTF male x 1/2" NPTF male 90° ......ccoiiiiiiiiiiiienn, 2
"T" fitting 1/2" NPSM female swivel x 1/2" NPTF female .................. 2
Fitting 08 ORB female x 1/2" NPTF male .......ccooiiiiiiiiiiiiiieeeee, 1
Check valve (Without hole) ..o 1
Hose 3/8" x 7" Ig + 2 fittings BUT08 ......cciviiiiiiiiiiiii e, 1

-44 -

I_\_\N.P|N|N-P|N|—‘N—‘P-681zo

_ L A NN =, NDW -

—

= N —p6816 <

NN

=l NN =2, NDNW_LENNN—_,a NN



CYLINDER 30AT20

REF. PART #
1 Std.

2 D-6161

3 OR-018

4 PSP-334

5 OR-222

6 BU-222

7 AR-2269F0

8 Std.

9 150-06741
10 110-00891
11 D-5000031
12 D-5000041
13 Std.
14 110-14621
NI* 36172

*NI = Not illustrated

110-00711
(9 9 @ 2 / & 14
NN A N NL
|
|
31 1/8"

DESCRIPTION QTY
Grease fitting 1/4" - 28 Straight .....o.oiiiei e 1
Bushing 1" i.d. x T 1/4" 0.d. X 2 1/2" e 1
O-ring 1/168" X /AT X T8 e 1
O-ring B/18" X 2 B/8M X B et 2
O-ring 1/8" X 1 1/2" X T B A e 1
Back-up 1/8™ X 1 T/2" X T B/ o 1
WP T/8 X T /2 X 2 ittt e eas 1
NUL 778" = TANF o e et e 1
T3 o o TR o - 1
Cylinder body 3" di@. c.oiiiiiiii i e 1
Piston rod T 1/2" X 26 /8 ittt e e 1
[ 1= o G e - 1
StoPPEr T 172" - 12 X T T 2 i e 1
Piston rod end T 172" - T2 oo e 1
Repair kit for cylinder (includes # 3, 4, 5, 6, & 7) eviiiiiiiiiiiiiiie e, 1

-45 -



CYLINDER 30BC28

REF.

QUOWoONOOP,WN=

170-01911

@ @ 0 SN @
NI \
N N ey N
NN &
NN 2=

\
AL\\-\A\\\\\\\VL\\‘V\\‘\\‘\\‘\\‘\\\‘\\\‘\\‘L\‘\‘\‘\IV‘\\‘\\\W\ \
NS \ \

38 1/47

PART # DESCRIPTION QTy
BU-334 Back-Up B/16" X 2 5/8" X 3 e e 2
OR-334 O-riNg B/1B" X 2 B/8 M X 3 ettt e 1
OR-018 O-riNg T/18" X B/AT X T 8 e e e e 1
PSP-334 O-riNg B/1B" X 2 B/8 " X 3 ittt e 1
OR-218 O-ring T/8" X T /4" X T T 2 i e 1
BU-218 Back-up 1/8" X 1 /4" X T T 2 e et aae e aeeaaas 1
CR12330 Wiper T/8" X 1 /A" X T T 2 e e e e e aaneens 1
339-48220 N U A S S | 1
150-02371 =3 o o TG o - 1

110-12161 Cylinder body 3" for 30BC28 with 1 fitting 3/8" NPT straight &
T fitting 3/8" NPT 90 deg. tuviiriiiiiiiii i e 1
110-11641 Piston rod 1 1/4" for BOBC 28 .. .o i e e e e aaeas 1
150-02381 [ L== Yo [N S 1T T 1
51444 Repair kit for cylinder (includes # 1, 2, 3, 4,5, 6, & 7) coeiiiiiiiiiiiiiiiiiiiees 1

= Not illustrated

- 46 -



CYLINDER 35BS35

REF.

—
QOVWoONOOGPA,WN =

—_
—_

12
NI*

*NI

110-36601

I ,&m.-wm,,,
Ay i)

i

N N N N
N N A

N
N
\ R

\\\‘ “In’%“y “[@]Q‘ R \‘ﬁ
|
| |
| |
|
45 1/4"

PART # DESCRIPTION QTY
110-34881 Cylinder body 3 T/2" dia. cuuiuiieii i 1
110-34891 Piston rod T 1/2" X 43 7182 it 1
338-48000 I LU T I N 1

D-6113 PiSTON 3 /2 di@. ceiiitiitiii it 1

D-6114 Head 3 /2" di@. ciueeieiiie it e e 1
AR-2269F0 Wiper 1/8" X 1 172" X 1 B A ot aeaa 1

BU-222 Back-up 1/8™ X 1 T/2" X T B/ i e 1

BU-338 Back-up 3/T6" X 3 1/8" X B /2 it 2

OR-018 O-ring 1/168" X /A" X T8 e 1

OR-222 O-ring 1/8" X 1 1/2" X T B A e 1

OR-338 O-ring 3/168™ X 3 1/8" X B T/ 2 it e 1

PSP-338 O-ring 3/168™ X 3 1/8" X B T/ 2 ottt e 1
36174 Repair kit for cylinder (includes # 6, 7, 8, 9, 10, 11 & 12) .iciiiiiiiiiiiiiiiinnen. 1

= Not illustrated

-47 -



—
QOVWoONOOOGPA,WN =

CYLINDER 40AG60

REF.

NI*

*NI

N

O

VI‘VIIIIIA
f
)

N

NN

N4

N

N

N\

110-36611

ST

\Qa\\\*,

)

74
Z

"

L

/70 1747

PART # DESCRIPTION
110-35321 Cylinder body 4" did. ..ooeiiiiiii i e
110-35331 Piston rod 2" X B9 O/ 1B ..ttt e
150-09661 Head 4" di@. coivieiiiiiiii e e
150-09651 PISTON 4" i@, oivieiiiii it
339-54000 N LU 1 I
BU-226 Back-Up 1/8" X 2" X 2 /A e
CR-19733 WiIPEr B/T18" X 2™ X 2 B 8 ottt
OR-024 O-ring 1/16" X T 1/8" X 1 B/T 8 ottt e ens
OR-226 O-riNg /8" X 2" X 2 /8 ettt
PSP-342 O-ring B/168" X B B/8M X A o
36175 Repair kit for cylinder (includes # 6, 7, 8, 9 & T0) ceiiiiiiiiiiiiiiiiiicieee e

= Not illustrated

-48 -



CYLINDER 30FT84

REF.

CoNOOOaPRWN =

—_
o

11
NI*

*NI =

110-00691
41_\\}\ “‘LJ‘ Y K V’ 3 ;\\\\\

\ %@@Y ~ /{é \

| AV |

| |

| |

| |

|
94 5/16"

PART # DESCRIPTION QTY
BU-334 Back-up ring 3/16" X 2 B5/8" X 3 et 2
OR-334 O-ring /168" X 2 B/8™ X B i s 1
OR-018 O-ring 1/168" X /A" X T8 e e 1
PSP-334 O-ring B/18" X 2 B/8M X B e 1
3C-375 U-CUP T 3/4" X 2 1 A e e et 1
CR-17240  WIper 5/16" X 1 B/4" X 2 T/ A o e e as 1
Std. NUTL 778" = TANF o et 1
D-6000 T3 o o TR o - 1
110-00881 Cylinder body 3" di@. c.oiiiiiiii i e 1
D-6126 Piston rod T 3/4" X 85 O/T 08 .ot e 1
D-6106 L 1= T TR e T T 1
36176 Repair kit for cylinder (includes # 1, 2, 3, 4, 5 & B) .ccovvviiiiiiiiiiiiiiiiciieieeeeae 1

Not illustrated

-49 -



CYLINDER 30TR12

15050

el BN
SN
AN\

15
22"

REF. PART # DESCRIPTION QTY
1 See RK30TR L T T o 2

2 See RK30TR 2 7= o3 T8 o 0 1 0T 2
3 See RK30TR L T T o 1
4 See RK30TR L T T o 1
5 See RK30TR L T T o 1
6 See RK30TR 2 7= o3 T8 o 0 1 0T 1
7 See RK30TR R T T 1
8 492402 YOKE (fOr 3" tUDE) «.viei i 1
9 Std. T 1
10 492432 LT 0 o TR . 1
11 492042 Piston rOd 1 T/4 o e 1
12 491742 CyliNder DoAY B B et e 1
13 492440 Cylinder head (for 3" tUDE) ...ciieiii i e 1
14 Std. BOoIt 3/8" NC X 214" 4 NUL ettt e e aeaens 1
15 Std. TG 7 < N 8
16 Std. Threaded rod 3/8" NC ...ttt ae e 4
17 458600 YOKE (fOr T T/A" TO) cuniii it e e e e 1
NI* 8183 T T IR T oo i 1 =1 g 11 T 2
NI* RK30TR Repair kit for cylinder 3" (includes # 1, 2, 3,4, 5,6, & 7) cevvviiiiiiiiiiiiiiinnenen, 1

*NI = Not illustrated
-50 -



SELECTOR VALVE # 190-11911 (Models «M» only)

170-05291.tif

REF. PART # DESCRIPTION QTyY
1 --- ValVe HOUSING .ot ettt et as 1
2 --- N AIVE SP OO ittt 1
3 --- SPOOI SEAI (@) cuiiniiiiiii i e 2
4 --- SNAP RING (@) 1ttt e 2
5 --- Handle Pin (D) ..o e e e 1
6 --- [0 1= G T 0 T ) 1
7 --- Handle Adapter (C) .ouiiiiiiii i e e et 1
8 --- o Tod QY AV = =] £ 1= S () 1
9 --- Handle LinK (D) ..o e it 1

10 --- Link Cotter Pin (B) .o e 1
11 --- HaNAIE () cuoniiii e e 1
a 36178 Parts for Seal Kit (inCludes # 3 & 4) c.oiiiiiriiiiii i e 1
b 36179 Parts for Handle Kit (includes # 5, 6, 9, TO & T1) coiiiiiiiiiiiiii e 1
c 36180 Parts for Clevis Adapter Kit (includes # 7 & 8) ...ovvviiiiiiiiiiiiici e 1

Note: Some parts might not be available apart.

-51-



HUBS H8001 6132 HI0000 36133

REF. PART # DESCRIPTION QTy
o

s 8

g

I I

1 Std. Cotter Pin B/T16" X 2 T/ 2 i e 1 -
1 Std. Cotter PN T/4" X 2 T/ 2 i e -1
2 36114 DUST CAP 3.1 3D B ittt e 1T -
2 36115 DUST CAP B.3B 0 B ittt e -1
3 36116 Castle NUL T - T4 e 1 -
3 36117 Castle NUE T T/4" - T2 e -1
4 Std. Flat Washer T o e 1 -
4 Std. Flat washer T 1/4 e -1
5 36118 Roller bearing: cone no. LM 501349 ...t 1 -
5 36119 Roller bearing: cone No. 4T-25580 ....iiiiiiiiii i e -1
6 36120 Roller bearing: cup No. LM BOT3T0 ...iiiiiiiiii i 1 -
6 36121 Roller bearing: cup N0. 4T-25520 ... it -1
7 36135 NUT B8 e 8 8
8 36122 StUd B/8 ™ X 2 /8 e 8 8
9 36123 HUb only HBOO00 . .eii i e e et ae e e 1T -
9 36124 HUb only HTOO000 ..o e e e e ettt aaeaneanes -1
10 36125 Roller bearing: cup No. LM 506810 .....civiiiiiiiiii i 1 -
10 36126 Roller bearing: cup N0. 4T-28921 ...ttt -1
11 36127 Roller bearing: cone no. LM 506849 ......cccoiiiiiiiiiiiiii e 1 -
11 36128 Roller bearing: cone No. 4T-28995 ... it -1
12 36129 Oil SEaAI NO. CR2736 T oneitiiieii et 1 -
12 36130 Oil seal NO. CR29 27 3 L e -1

-52-



TORQUE CHART

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 <:> Grade 5 @ <:> @ Grade 8% <:> @
Bolt size Torque Torque Torque
Pound feet |Newtonmeters| Poundfeet |Newtonmeters| Poundfeet |Newton meters
Inches mm min. max. min. max. min. max. min. max. min. max. min. max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 27.8 24 29 32.5 393
3/8 9.53 20 23 27.1 31.2 35 42 47.5 57.0 45 54 61.0 73.2
7/16 11.11 30 35 40.7 47.4 54 64 73.2 86.8 70 84 94.9 113.9
12 12.70 45 52 61.0 70.5 80 96 108.5 130.2 110 132 149.2 179.0
9/16 14.29 65 75 88.1 101.6 110 132 149.2 179.0 160 192 | 217.0 260.4
5/8 15.88 95 105 128.7 142.3 150 180 | 203.4 244.1 220 264 | 298.3 358.0
3/4 19.05 150 185 | 203.3 250.7 270 324 | 366.1 439.3 380 456 | 5153 618.3
7/8 22.23 160 200 | 216.8 271.0 400 480 | 5424 650.9 600 720 | 813.6 976.3
1 25.40 250 300 | 338.8 406.5 580 696 | 786.5 943.8 900 1080 | 1220.4 1464.5
11/8 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 1952.6
11/4 31.75 - - - - 1120 1240 | 1518.7 1681.4 1820 2000 | 2467.9 2712.0
13/8 3493 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 | 3227.3 3688.3
112 38.10 - - - - 1940 2200 | 2630.6 2983.2 3160 3560 | 4285.0 4827.4
* Thick nuts must be used with grade 8 bolts.
s Grade 4T <:> @ Grade 7T @ Grade 8T @
G o] E
8 03) S g Torque Torque Torque
N 5| =2 <
©n * = 2 Pound feet | Newtonmeters | Poundfeet |Newtonmeters| Poundfeet |Newton meters
-
min. max. min. max. min. max. min. max. min. max. min. max.
M6 UNC 1.00 3.6 5.8 4.9 7.9 5.8 9.4 7.9 12.7 7.2 10 9.8 13.6
M8 UNC 1.25 7.2 14 9.8 19 17 22 23 29.8 20 26 27.1 35.2
M10 UNC 1.5 20 25 27.1 339 34 40 46.1 54.2 38 46 51.5 62.3
M12 UNC 1.75 28 34 379 46.1 51 59 69.1 79.9 57 66 77.2 89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93 109.8 126 96 109 130.1 147.7
Ml16 UNC 2.0 67 77 90.8 104.3 116 130 157.2 176.2 129 145 174.8 196.5
M18 UNC 2.0 88 100 119.2 136 150 168 | 203.3 227.6 175 194 | 237.1 262.9
M20 UNC 2.5 108 130 146.3 176.2 186 205 252 277.8 213 249 | 288.6 3374
M8 UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
M10 UNF 1.25 20 29 27.1 39.3 35 47 474 63.7 40 52 54.2 70.5
M12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
M14  UNF 1.5 52 64 70.5 86.7 90 106 122 143.6 107 124 145 168
M16 UNF 1.5 69 83 93.5 112.5 120 138 162.6 187 140 158 189.7 214.1
M18 UNF 1.5 100 117 136 158.5 177 199 | 239.8 269.6 202 231 273.7 313
M20  UNF 1.5 132 150 178.9 203.3 206 242 | 279.1 327.9 246 289 | 333.3 391.6

Use the above torques when special torque is not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when lubricated with normal engine oil. They do

not apply if extreme pressure lubricants are used.

-53-




WARRANTY

PRONOVOST warrants this product to the initial
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,

Canada.

Transportation charges are the responsibility of the
customer. This warranty is not transferable.

Tires are covered by the manufacturers of these items.

All PRONOVOST spare parts purchased are covered
by a three (3) month warranty.

This warranty becomes void and nul if the equipment
1s modified, breaks down as result of an accident, if
not operated according to manufacturer’s
recommendations, damaged by negligence or if main-
tenance has not been carried out as specified.

Our obligation is limited to the replacement or repair
of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential
damages of any kind.

-54 -






Ce manuel est aussi disponible en francais.
Veuillez téléphoner.

(Pronovost
Connecting to performan®

LES MACHINERIES PRONOVOST INC.

260, Haut du Lac Sud (route 159),
Saint-Tite, Quebec, Canada, GOX 3HO

Tel.: (418) 365-7551, Fax: (418) 365-7954
WwWw.pronovost.qc.ca




	#1329 to #1336

	Return to Auto-loader general index
	P-6810, P-6810M
	P-6812, P-6812M
	P-6816, P-6816M
	OPTION 3rd ROW
	ELECTRIC SYSTEM P-6810, P-6812, P-6816
	ELECTRIC SCHEMA "LADDER" DIAGRAM
	HYDRAULIC SYSTEM P-6810
	HYDRAULIC SYSTEM P-6810M & THIRD ROW OPTION
	HYDRAULIC SYSTEM P-6812
	HYDRAULIC SYSTEM P-6812M & THIRD ROW OPTION
	HYDRAULIC SYSTEM P-6816
	HYDRAULIC SYSTEM P-6816M & THIRD ROW OPTION
	HYDRAULIC SYSTEM FOR 3rd ROW OPTION P-6810, P-6812, P-6816
	30AT20
	30BC28
	35BS35
	40AG60
	30FT84
	30TR12
	190-11911 SELECTOR VALVE
	36132, 36133
	Manual previous year


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 100
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.00000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 100
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.00000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 300
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.00000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
    /FRA <>
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [100 100]
  /PageSize [612.000 792.000]
>> setpagedevice


